saran . FCC RADIO TEST REPORT Report No. : FR190621001B
Appendix B. AC Conducted Emission Test Results
. . Temperature : 22~25C
Test Engineer : (Eric Jeng - =
Relative Humidity : |52~55%
Test Voltage : [120Vac / 60Hz Phase : Line
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Frequency (MHz)
Site L EO01-CA
Condition  : CISPRZZ QP-CLASS B NNBS1_LI_USA40T LINE
Project 190621001
Power s AVE 120Vac/60Hz
Mode :1
Over Limit FRead LISN Cable Ay
Freq Lewel Limit Line Lewvel Factor Loss Factor Remark Pol/Phase
MHz  dBuY  dB  dBuV  dBuV 0 dB dB dB
1 @.16 47.36 -18.02 65.38 27.406 9.84  6.06 19.06 QP LINE
2 B.16 29.76 -25.62 55.38 9.8@ 9.84 @.86 10.86 fverage  LINE
3 B.38 47.58 -18.67 58.25 27.58 9.85 9,87 19.93 QP LINE
a 8.38 42.1@ -6.15 48,25 22,18 9.85 @.87 10.08 Average  LINE
5 g.41 51.40 -6.19 57.59 31.48 9.85 9.87 18.08 QP LINE
& @.41 45,20 -2,39 47,59 25,28 9,85 @.87 10.98 Average  LINE
7 B.44 46.6@ -18.38 56.98 26.68 9.85 0.87 10.08 QF LINE
& 844 48,80 -6.18 456,98 20.88  9.85 8.87 18.98 Average  LINE
3 8.6 48.72 -15.28 56.8@ 20.71 9.86 @.87 18.88 QF LINE
i B_6E 35.82 -19.18 46.84 15.81 9.8 @.87 10.83 Average  LTNE
11 28,78 42,96 -17.94 60.89 22.61 18.12 @8.14 18.99 QF LINE
12 .78 47.74 -2.26 SB.8@ 27.3% 18.12 @.14 10.89 Average  LINE
TEL : 886-3-327-3456 Page Number : BlofB2
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samonis. FCC RADIO TEST REPORT Report No. : FR190621001B
. . Temperature : 22~25C
Test Engineer : (Eric Jeng - =
Relative Humidity : |52~55%
Test Voltage : [120Vac / 60Hz Phase : Neutral
mELevelldBlwl Diate: 08-17-2019
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Lite s CO01-CA
Condition : CISPRZZ QP-CLASS B MMBS1_M_LISA407 MEUTRAL
Project : 190621001
Power : AVR 120Vac/60Hz
Mode 1
Over Limit Read LISN Cable Aux
Freq Lewel Limit Line Lewvel Factor Loss Factor Remark Pol/Phase
MHz dBuV dB dBul  dBuV dB di dB
1 B.37 46,22 -12.39 58.52 26.21 9.8 0.87 10.93 QP NEUTRAL
2 B.37 35.88 -13.52 48.52 14.99 9.86 B.87 18.98 Average NEUTRAL
3 .41 51.79 -5.88 57.59 31.78 9.86 8,87 10.93 QP HEUTRAL
q B.41 45.99 -1.68 47.59 25.93 9.86 B.87 18.98 Average NEUTRAL
5 B.46 45.81 -11.75 56.76 24.9% 9.87 B.87 18.93 QF NEUTRAL
3 B.46 37,98 -B.78 46.786 17.9%  9.87 B.87 18.98 Average HNEUTRAL
T B.68 39.93 -15.87 56.88 19.91 9.87 B.87 1@.903 QF NEUTRAL
8 Boe8 32,33 -13.67 46,80 12,31 9.87 0.87 10.08 Average HEUTRAL
9 4.83 37.86 -18.94 56.88 16.96 9.92 B.1@ 1@.98 QF NEUTRAL
] 4.83 3IB.37 -15.63 46.88 18.27  5.92 B.18 1883 Average HNEUTRAL
11 28.5%9 42,22 -17.78 oB.@@ 21.B7 18.12 B.14 18.99 QF HEUTRAL
12 28.59 37.43 -12.57 S@.89 17.83 19.12 @.14 10.09 Average NEUTRAL
TEL : 886-3-327-3456 Page Number : B2 of B2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

Appendix.C Conducted Spurious Emission

Temperature : 23~25°C
Test Engineer : Jordan Huang
Relative Humidity : 52~58%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO (Zri(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
2390 -35.13 | -13.93 -21.2 -53.88 7.62 11.13 0 0 P
2390 -41.43 -0.23 -41.2 -60.18 7.62 11.13 0 0 A
802.11b
* 2412 26.6 - - 7.85 7.62 11.13 0 0 P
CHO1
* 2412 23.12 - - 4.37 7.62 11.13 0 0 A
2412MHz
2389.04 -38.85 | -17.65 -21.2 -57.6 7.62 11.13 0 0 P
2390 -49.4 -8.2 -41.2 -68.15 7.62 11.13 0 0 A
802.11b
* 2437 26.63 - - 7.88 7.62 11.13 0 0 P
CH 06
* 2437 23.19 - - 4.44 7.62 11.13 0 0 A
2437MHz
2483.92 -33.91 |-12.71 -21.2 -52.66 7.62 11.13 0 0 P
2483.84 -42.6 -1.4 -41.2 -61.35 7.62 11.13 0 0 A
* 2462 25.48 - - 6.73 7.62 11.13 0 0 P
* 2462 22.09 - - 3.34 7.62 11.13 0 0 A
802.11b
2483.76 -33.67 | -12.47 -21.2 -52.42 7.62 11.13 0 0 P
CH 11
2483.52 -43.01 -1.81 -41.2 -61.76 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-1 of C38




ssamonas. FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO Cijri(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
1 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
4824 -65.5 -44.3 -21.2 -75.31 7.62 2.19 0 0 P
802.11b
CHO1
2412MHz
4874 -54.72 | -33.52 -21.2 -64.56 7.62 2.22 0 0 P
7311 -70.97 | -49.77 -21.2 -80.71 7.62 2.12 0 0 P
802.11b
CH 06
2437MHz
4924 -62.64 | -41.44 -21.2 -72.49 7.62 2.23 0 0 P
7386 -70.97 | -49.77 -21.2 -80.46 7.62 1.87 0 0 P
802.11b
CH 11
2462MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-2 of C38




ssamonas. FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI 802.11g (Band Edge)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C;ric:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
1 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
2389.905 -28.99 -7.79 -21.2 -47.74 7.62 11.13 0 0 P
2390 -44.19 -2.99 -41.2 -62.94 7.62 11.13 0 0 A
802.11g
* 2412 24.45 - - 5.7 7.62 11.13 0 0 P
CHO1
* 2412 15.03 - - -3.72 7.62 11.13 0 0 A
2412MHz
2389.52 -34.82 | -13.62 -21.2 -53.57 7.62 11.13 0 0 P
2390 -46.78 -5.58 -41.2 -65.53 7.62 11.13 0 0 A
802.11g
* 2437 27.35 - - 8.6 7.62 11.13 0 0 P
CH 06
* 2437 17.67 - - -1.08 7.62 11.13 0 0 A
2437MHz
2483.52 -27.54 -6.34 -21.2 -46.29 7.62 11.13 0 0 P
2483.52 -43.1 -1.9 -41.2 -61.85 7.62 11.13 0 0 A
* 2462 23.61 - - 4.86 7.62 11.13 0 0 P
* 2462 13.98 - - -4.77 7.62 11.13 0 0 A
802.11g
2484 -29.81 -8.61 -21.2 -48.56 7.62 11.13 0 0 P
CH 11
2483.52 -42.8 -1.6 -41.2 -61.55 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-30f C38




Report No. : FR190621001B

FCC RADIO TEST REPORT

SPORTON LAB.

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor| Avg.
1 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) (P/A)
4824 -67.68 | -46.48 -21.2 -77.49 7.62 2.19 0 0 P
802.11g
CHO1
2412MHz
4874 -60.59 |-39.39 -21.2 -70.43 7.62 2.22 0 0 P
7311 -71.47 | -50.27 -21.2 -81.21 7.62 2.12 0 0 P
802.11g
CH 06
2437MHz
4924 -67.4 -46.2 -21.2 -77.25 7.62 2.23 0 0 P
7386 -70.42 | -49.22 -21.2 -79.91 7.62 1.87 0 0 P
802.11g
CH 11
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
Page Number : C1-4 of C38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2390 -30.13 -8.93 -21.2 -48.88 7.62 11.13 0 0 P
802.11ax 2390 -45.01 | -3.81 -41.2 -63.76 7.62 11.13 0 0 A
HE20 * 2412 25.87 - - 7.12 7.62 11.13 0 0 P
CHO1 * 2412 13.44 - - -5.31 7.62 11.13 0 0 A
2412MHz
2389.24 -33.31 -12.11 -21.2 -52.06 7.62 11.13 0 0 P
802.11ax 2389.94 -46.82 -5.62 -41.2 -65.57 7.62 11.13 0 0 A
HE20 * 2437 27.46 - - 8.71 7.62 11.13 0 0 P
CH 06 * 2437 16.67 - - -2.08 7.62 11.13 0 0 A
2437MHz 2483.52 -28.7 -7.5 -21.2 -47.45 | 7.62 11.13 0 0 P
2483.6 -43.41 -2.21 -41.2 -62.16 7.62 11.13 0 0 A
* 2462 24 - - 5.25 7.62 11.13 0 0 P
802.11ax | * 2462 12.75 - - -6 7.62 11.13 0 0 A
HE20 2483.56 -29.36 -8.16 -21.2 -48.11 7.62 11.13 0 0 P
CH11 2483.52 -41.56 -0.36 -41.2 -60.31 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-50f C38




Report No. : FR190621001B

FCC RADIO TEST REPORT

SPORTON LAB.

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Cijri(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
4824 -69.58 -48.38 -21.2 -79.39 7.62 2.19 0 0 P
802.11ax
HE20
CH 01
2412MHz
4874 -61.87 | -40.67 -21.2 -71.71 7.62 2.22 0 0 P
802.11ax 7311 -70.63 -49.43 -21.2 -80.37 7.62 2.12 0 0 P
HE20
CH 06
2437MHz
4924 -69.97 -48.77 -21.2 -79.82 7.62 2.23 0 0 P
802.11ax 7386 -68.49 |-47.29| -21.2 -77.98 7.62 1.87 0 0 P
HE20
CH11
2462MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Page Number : C1-6 of C38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.695 -27.71 -6.51 -21.2 -46.46 7.62 11.13 0 0 P
802.11ax 2390 -43.83 | -2.63 -41.2 -62.58 7.62 11.13 0 0 A
HE40 2422 21.99 - - 3.24 7.62 11.13 0 0 P
CHO03 2422 10.33 - - -8.42 7.62 11.13 0 0 A
2422MHz
2389.52 -37.38 | -16.18 -21.2 -56.13 7.62 11.13 0 0 P
802.11ax 2389.94 -50.72 -9.52 -41.2 -69.47 7.62 11.13 0 0 A
HE40 2437 21.71 - - 2.96 7.62 11.13 0 0 P
CH 06 2437 10.16 - - -8.59 7.62 11.13 0 0 A
2437MHz 2486.24 -28.69 | -7.49 21.2 -47.44 | 7.62 11.13 0 0 P
2483.52 -42.08 -0.88 -41.2 -60.83 7.62 11.13 0 0 A
2452 18.58 - - -0.17 7.62 11.13 0 0 P
802.11ax 2452 7.84 - - -10.91 7.62 11.13 0 0 A
HE40 2483.64 -27.8 -6.6 -21.2 -46.55 7.62 11.13 0 0 P
CH 09 2483.6 -42.04 -0.84 -41.2 -60.79 7.62 11.13 0 0 A
2452MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-7 of C38




Report No. : FR190621001B

FCC RADIO TEST REPORT

SPORTON LAB.

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Cijri(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
4844 -69.71 -48.51 -21.2 -79.53 7.62 2.2 0 0 P
802.11ax
HE40
CH 03
2422MHz
4874 -67.76 | -46.56 -21.2 -77.6 7.62 2.22 0 0 P
802.11ax 7311 -69.82 |-48.62| -21.2 -79.56 7.62 2.12 0 0 P
HE40
CH 06
2437MHz
4904 -70.29 -49.09 -21.2 -80.13 7.62 2.22 0 0 P
802.11ax 7356 -68.6 -47.4 21.2 -78.19 7.62 1.97 0 0 P
HE40
CH 09
2452MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Page Number : C1-8 of C38
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ssamonas. FCC RADIO TEST REPORT Report No. : FR190621001B

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |MIMO GroundingPeak

Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
1 (MHz) (dBm) |(dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) [(P/A)
67.83 -68.18 |-12.98| -55.2 -80.95 7.62 0.45 0 4.7 P
204.6 -67.21 -15.51 -51.7 -80.1 7.62 0.57 0 4.7 P
256.98 -66.65 |-17.45| -49.2 -79.52 7.62 0.55 0 4.7 P
542.16 -66.98 | -17.78 | -49.2 -80.1 7.62 0.8 0 47 P
675.05 -65.94 -16.74 -49.2 -79.14 7.62 0.88 0 4.7 P
2.4GHz
862.26 -65.78 |-16.58 | -49.2 -79.25 7.62 1.15 0 47 P
802.11b
LF

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

TEL : 408-904-3300 Page Number : C1-9 of C38



ssamonas. FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C;ric:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
2 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
2388.855 -38.05 |-16.85 -21.2 -56.8 7.62 11.13 0 0 P
2390 -47.53 -6.33 -41.2 -66.28 7.62 11.13 0 0 A
802.11b
* 2412 26.38 - - 7.63 7.62 11.13 0 0 P
CHO1
* 2412 22.88 - - 4.13 7.62 11.13 0 0 A
2412MHz
2389.68 -40.23 | -19.03 -21.2 -58.98 7.62 11.13 0 0 P
2390 -52.85 | -11.65 -41.2 -71.6 7.62 11.13 0 0 A
802.11b
* 2437 26.64 - - 7.89 7.62 11.13 0 0 P
CH 06
* 2437 23.13 - - 4.38 7.62 11.13 0 0 A
2437MHz
2486.4 -38.05 |-16.85 -21.2 -56.8 7.62 11.13 0 0 P
2484.08 -51.13 -9.93 -41.2 -69.88 7.62 11.13 0 0 A
* 2462 24.58 - - 5.83 7.62 11.13 0 0 P
* 2462 21.16 - - 241 7.62 11.13 0 0 A
802.11b
2483.84 -34.76 | -13.56 -21.2 -53.51 7.62 11.13 0 0 P
CH 11
2483.52 -45.83 -4.63 -41.2 -64.58 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-10 of C38
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Report No. : FR190621001B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO Cijri(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
2 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
4824 -65.5 -44.3 -21.2 -75.31 7.62 2.19 0 0 P
802.11b
CHO1
2412MHz
4874 -59.42 | -38.22 -21.2 -69.26 7.62 2.22 0 0 P
7311 -70.22 | -49.02 -21.2 -79.96 7.62 2.12 0 0 P
802.11b
CH 06
2437MHz
4924 -65.27 | -44.07 -21.2 -75.12 7.62 2.23 0 0 P
7386 -70 -48.8 -21.2 -79.49 7.62 1.87 0 0 P
802.11b
CH 11
2462MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-11 of C38
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Report No. : FR190621001B

WIFI 802.11g (Band Edge)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C;ric:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
2 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
2390 -35.59 | -14.39 -21.2 -54.34 7.62 11.13 0 0 P
2390 -48.79 -7.59 -41.2 -67.54 7.62 11.13 0 0 A
802.11g
* 2412 24.02 - - 5.27 7.62 11.13 0 0 P
CHO1
* 2412 145 - - -4.25 7.62 11.13 0 0 A
2412MHz
2389.68 -39.27 | -18.07 -21.2 -58.02 7.62 11.13 0 0 P
2389.84 -50.08 -8.88 -41.2 -68.83 7.62 11.13 0 0 A
802.11g
* 2437 27.26 - - 8.51 7.62 11.13 0 0 P
CH 06
* 2437 18.04 - - -0.71 7.62 11.13 0 0 A
2437MHz
2483.84 -35.3 -14.1 -21.2 -54.05 7.62 11.13 0 0 P
2483.52 -47.7 -6.5 -41.2 -66.45 7.62 11.13 0 0 A
* 2462 22.49 - - 3.74 7.62 11.13 0 0 P
* 2462 13.52 - - -5.23 7.62 11.13 0 0 A
802.11g
2484.68 -33.1 -11.9 -21.2 -51.85 7.62 11.13 0 0 P
CH 11
2483.52 -45.54 -4.34 -41.2 -64.29 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-12 of C38
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Report No. : FR190621001B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor| Avg.
2 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |[(P/A)
4824 -67.19 | -45.99 -21.2 =77 7.62 2.19 0 0 P
802.11g
CHO1
2412MHz
4874 -62.87 | -41.67 -21.2 -72.71 7.62 2.22 0 0 P
7311 -69.95 | -48.75 -21.2 -79.69 7.62 2.12 0 0 P
802.11g
CH 06
2437MHz
4924 -68.28 | -47.08 -21.2 -78.13 7.62 2.23 0 0 P
7386 -70.17 | -48.97 -21.2 -79.66 7.62 1.87 0 0 P
802.11g
CH 11
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-13 of C38




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
2 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2390 -34.5 -13.3 -21.2 -53.25 7.62 11.13 0 0 P
802.11ax 2390 -49 7.8 -41.2 -67.75 7.62 11.13 0 0 A
HE20 * 2412 24.41 - - 5.66 7.62 11.13 0 0 P
CHO01 * 2412 13.06 - - -5.69 7.62 11.13 0 0 A
2412MHz
2389.94 -39.35 |-18.15 -21.2 -58.1 7.62 11.13 0 0 P
802.11ax 2389.94 -51.12 -9.92 -41.2 -69.87 7.62 11.13 0 0 A
HE20 * 2437 28.06 - - 9.31 7.62 11.13 0 0 P
CH 06 * 2437 16.66 - - -2.09 7.62 11.13 0 0 A
2437MHz 2484.56 -35.99 | -14.79| -21.2 -54.74 | 7.62 11.13 0 0 P
2483.6 -48.09 -6.89 -41.2 -66.84 7.62 11.13 0 0 A
* 2462 22.36 - - 3.61 7.62 11.13 0 0 P
802.11ax | * 2462 11.57 - - -7.18 7.62 11.13 0 0 A
HE20 2483.52 -30.16 -8.96 -21.2 -48.91 7.62 11.13 0 0 P
CH11 2483.52 -42.87 -1.67 -41.2 -61.62 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-14 of C38




Report No. : FR190621001B

FCC RADIO TEST REPORT

SPORTON LAB.

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Cijri(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
2 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
4824 -67.33 -46.13 -21.2 -77.14 7.62 2.19 0 0 P
802.11ax
HE20
CH 01
2412MHz
4874 -64.51 | -43.31 -21.2 -74.35 7.62 2.22 0 0 P
802.11ax 7311 -70.69 |-49.49| -21.2 -80.43 7.62 2.12 0 0 P
HE20
CH 06
2437MHz
4924 -68.36 -47.16 -21.2 -78.21 7.62 2.23 0 0 P
802.11ax 7386 -70.56 |-49.36| -21.2 -80.05 7.62 1.87 0 0 P
HE20
CH11
2462MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Page Number : C1-15 of C38

TEL : 408-904-3300



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
2 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.905 -33.25 | -12.05 -21.2 -52 7.62 11.13 0 0 P
802.11ax 2390 -50.15 | -8.95 -41.2 -68.9 7.62 11.13 0 0 A
HE40 2422 20.97 - - 2.22 7.62 11.13 0 0 P
CHO03 2422 9.57 - - -9.18 7.62 11.13 0 0 A
2422MHz
2315.18 -39.98 | -18.78| -21.2 -58.7 7.62 11.13 0 0 P
802.11ax 2389.94 -52.84 |-11.64| -41.2 -71.59 7.62 11.13 0 0 A
HE40 2437 20.7 - - 1.95 7.62 11.13 0 0 P
CH 06 2437 9.65 - - 9.1 7.62 11.13 0 0 A
2437MHz 2485.12 -31.6 -10.4 21.2 -50.35 | 7.62 11.13 0 0 P
2483.52 -45.4 -4.2 -41.2 -64.15 7.62 11.13 0 0 A
2452 18.37 - - -0.38 7.62 11.13 0 0 P
802.11ax 2452 7 - - -11.75 7.62 11.13 0 0 A
HE40 2483.6 -29.7 -8.5 -21.2 -48.45 7.62 11.13 0 0 P
CH 09 2483.52 -44.68 -3.48 -41.2 -63.43 7.62 11.13 0 0 A
2452MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-16 of C38




FCC RADIO TEST REPORT Report No. : FR190621001B

SPORTON LAB.

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Cijri(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
2 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
4844 -68.78 -47.58 -21.2 -78.6 7.62 2.2 0 0 P
802.11ax
HE40
CH 03
2422MHz
4874 -68.25 | -47.05 -21.2 -78.09 7.62 2.22 0 0 P
802.11ax 7311 7117 | -4997| -21.2 -80.91 7.62 2.12 0 0 P
HE40
CH 06
2437MHz
4904 -68.87 -47.67 -21.2 -78.71 7.62 2.22 0 0 P
802.11ax 7356 -70.53 |-49.33| -21.2 -80.12 7.62 1.97 0 0 P
HE40
CH 09
2452MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Page Number : C1-17 of C38
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ssamonas. FCC RADIO TEST REPORT Report No. : FR190621001B

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI | Note| Frequency Level Over Limit Read |Antenna | Path |MIMO GroundingPeak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) |(P/A)
71.71 -68.31 | -13.11 -55.2 -81.09 7.62 0.46 0 4.7 P
178.41 -66.59 |-14.89| -51.7 -79.43 7.62 0.52 0 4.7 P
459.71 -67.1 -17.9 -49.2 -80.12 7.62 0.7 0 4.7 P
493.66 -66.64 |-17.44| -49.2 -79.69 7.62 0.73 0 4.7 P
2 AGHz 599.39 -66.34 |-17.14| -49.2 -79.52 7.62 0.86 0 47 P
802.11ax 789.51 -65.08 |-15.88| -49.2 -78.4 7.62 1 0 4.7 P
HE20
LF

Remark

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

TEL : 408-904-3300
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C;ric:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
3 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
2389.8 -38.47 | -17.27 -21.2 -57.22 7.62 11.13 0 0 P
2390 -50.16 -8.96 -41.2 -68.91 7.62 11.13 0 0 A
802.11b
* 2412 25.56 - - 6.81 7.62 11.13 0 0 P
CHO1
* 2412 22 - - 3.25 7.62 11.13 0 0 A
2412MHz
2389.84 -40.42 | -19.22 -21.2 -59.17 7.62 11.13 0 0 P
2390 -52.67 | -11.47 -41.2 -71.42 7.62 11.13 0 0 A
802.11b
* 2437 255 - - 6.75 7.62 11.13 0 0 P
CH 06
* 2437 21.98 - - 3.23 7.62 11.13 0 0 A
2437MHz
2486.8 -35.97 | -14.77 -21.2 -54.72 7.62 11.13 0 0 P
2484.72 -51.02 -9.82 -41.2 -69.77 7.62 11.13 0 0 A
* 2462 23.47 - - 4.72 7.62 11.13 0 0 P
* 2462 20.02 - - 1.27 7.62 11.13 0 0 A
802.11b
2485.32 -31.26 | -10.06 -21.2 -50.01 7.62 11.13 0 0 P
CH 11
2488.4 -48.68 -7.48 -41.2 -67.43 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-19 of C38




Report No. : FR190621001B

FCC RADIO TEST REPORT

SPORTON LAB.

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO Cijri(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
3 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
4824 -67.63 | -46.43 -21.2 -77.44 7.62 2.19 0 0 P
802.11b
CHO1
2412MHz
4874 -61.01 | -39.81 -21.2 -70.85 7.62 2.22 0 0 P
7311 -70.83 | -49.63 -21.2 -80.57 7.62 2.12 0 0 P
802.11b
CH 06
2437MHz
4924 -69.85 | -48.65 -21.2 -79.7 7.62 2.23 0 0 P
7386 -70.34 | -49.14 -21.2 -79.83 7.62 1.87 0 0 P
802.11b
CH 11
2462MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Page Number : C1-20 of C38
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI 802.11g (Band Edge)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C;ric:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
3 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
2388.75 -36.25 | -15.05 -21.2 -55 7.62 11.13 0 0 P
2390 -49.84 -8.64 -41.2 -68.59 7.62 11.13 0 0 A
802.11g
* 2412 23.65 - - 4.9 7.62 11.13 0 0 P
CHO1
* 2412 13.56 - - -5.19 7.62 11.13 0 0 A
2412MHz
2387.6 -37.43 | -16.23 -21.2 -56.18 7.62 11.13 0 0 P
2390 -50.45 -9.25 -41.2 -69.2 7.62 11.13 0 0 A
802.11g
* 2437 26.64 - - 7.89 7.62 11.13 0 0 P
CH 06
* 2437 16.98 - - -1.77 7.62 11.13 0 0 A
2437MHz
2487.68 -31.16 -9.96 -21.2 -49.91 7.62 11.13 0 0 P
2483.52 -48.88 -7.68 -41.2 -67.63 7.62 11.13 0 0 A
* 2462 21.99 - - 3.24 7.62 11.13 0 0 P
* 2462 12.17 - - -6.58 7.62 11.13 0 0 A
802.11g
2486 -31.51 |-10.31 -21.2 -50.26 7.62 11.13 0 0 P
CH 11
2483.52 -45.77 -4.57 -41.2 -64.52 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-21 of C38




Report No. : FR190621001B

FCC RADIO TEST REPORT

SPORTON LAB.

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor| Avg.
3 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) (P/A)
4824 -70 -48.8 -21.2 -79.81 7.62 2.19 0 0 P
802.11g
CHO1
2412MHz
4874 -64.17 | -42.97 -21.2 -74.01 7.62 2.22 0 0 P
7311 -70.15 | -48.95 -21.2 -79.89 7.62 2.12 0 0 P
802.11g
CH 06
2437MHz
4924 -68.56 | -47.36 -21.2 -78.41 7.62 2.23 0 0 P
7386 -68.72 | -47.52 -21.2 -78.21 7.62 1.87 0 0 P
802.11g
CH 11
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
Page Number : C1-22 of C38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
3 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.8 -38.77 | -17.57 -21.2 -57.52 7.62 11.13 0 0 P
802.11ax 2390 -49.8 -8.6 -41.2 -68.55 7.62 11.13 0 0 A
HE20 * 2412 22.68 - - 3.93 7.62 11.13 0 0 P
CHO01 * 2412 12.28 - - -6.47 7.62 11.13 0 0 A
2412MHz
2387.84 -37.4 -16.2 -21.2 -56.15 7.62 11.13 0 0 P
802.11ax 2389.8 -51.3 -10.1 -41.2 -70.05 7.62 11.13 0 0 A
HE20 * 2437 27.64 - - 8.89 7.62 11.13 0 0 P
CH 06 * 2437 15.25 - - -3.5 7.62 11.13 0 0 A
2437MHz 2491.6 -31.35 |-10.15| -21.2 -50.1 7.62 11.13 0 0 P
2483.6 -49.1 -7.9 -41.2 -67.85 7.62 11.13 0 0 A
* 2462 22.21 - - 3.46 7.62 11.13 0 0 P
802.11ax * 2462 10.79 - - -7.96 7.62 11.13 0 0 A
HE20 2483.8 -31.38 -10.18 -21.2 -50.13 7.62 11.13 0 0 P
CH11 2483.52 -44.17 -2.97 -41.2 -62.92 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-23 of C38




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 (Harmonic)

WIFI Frequency Level Over Limit Read | Antenna | Path | MIMO Cijri(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
3 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
4824 -67.53 -46.33 -21.2 -77.34 7.62 2.19 0 0 P
802.11ax
HE20
CH 01
2412MHz
4874 -64.7 -43.5 -21.2 -74.54 7.62 2.22 0 0 P
802.11ax 7311 -71.4 -50.2 -21.2 -81.14 7.62 2.12 0 0 P
HE20
CH 06
2437MHz
4924 -69.39 -48.19 -21.2 -79.24 7.62 2.23 0 0 P
802.11ax 7386 -71.02 |-49.82| -21.2 -80.51 7.62 1.87 0 0 P
HE20
CH11
2462MHz
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
Page Number : C1-24 of C38
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
3 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.8 -38.35 | -17.15 -21.2 -57.1 7.62 11.13 0 0 P
802.11ax 2390 -50.66 | -9.46 -41.2 -69.41 7.62 11.13 0 0 A
HE40 * 2422 19.98 - - 1.23 7.62 11.13 0 0 P
CHO03 * 2422 9.38 - - -9.37 7.62 11.13 0 0 A
2422MHz
2389.94 -39.45 -18.25 -21.2 -58.2 7.62 11.13 0 0 P
802.11ax 2389.66 -52.29 | -11.09 -41.2 -71.04 7.62 11.13 0 0 A
HE40 * 2437 19.54 - - 0.79 7.62 11.13 0 0 P
CH 06 * 2437 8.36 - - -10.39 7.62 11.13 0 0 A
2437MHz 2484.64 -32.44 | -11.24 | -21.2 -51.19 | 7.62 11.13 0 0 P
2483.6 -45.74 -4.54 -41.2 -64.49 7.62 11.13 0 0 A
* 2452 18.12 - - -0.63 7.62 11.13 0 0 P
802.11ax * 2452 6.6 - - -12.15 7.62 11.13 0 0 A
HE40 2484.12 -29.99 -8.79 -21.2 -48.74 7.62 11.13 0 0 P
CH 09 2483.56 -44.56 -3.36 -41.2 -63.31 7.62 11.13 0 0 A
2452MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-25 of C38




Report No. : FR190621001B

FCC RADIO TEST REPORT

SPORTON LAB.

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Cijri(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
3 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
4844 -69.13 -47.93 -21.2 -78.95 7.62 2.2 0 0 P
802.11ax
HE40
CH 03
2422MHz
4874 -67.83 | -46.63 -21.2 -77.67 7.62 2.22 0 0 P
802.11ax 7311 72 -50.8 -21.2 -81.74 7.62 2.12 0 0 P
HE40
CH 06
2437MHz
4904 -67.78 -46.58 -21.2 -77.62 7.62 2.22 0 0 P
802.11ax 7356 -68.14 |-46.94| -21.2 -77.73 7.62 1.97 0 0 P
HE40
CH 09
2452MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Page Number : C1-26 of C38
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ssamonas. FCC RADIO TEST REPORT Report No. : FR190621001B

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI | Note| Frequency Level Over Limit Read |Antenna | Path |MIMO GroundingPeak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) |(P/A)
44.55 -68.54 |-13.34| -55.2 -81.15 7.62 0.29 0 4.7 P
193.93 -66.82 | -15.12| -51.7 -79.7 7.62 0.56 0 4.7 P
339.43 -67.49 |-18.29 | -49.2 -80.4 7.62 0.59 0 4.7 P
414.12 -66.73 | -17.53| -49.2 -79.81 7.62 0.76 0 4.7 P
2 AGHz 538.28 -66.44 | -17.24| -49.2 -79.55 7.62 0.79 0 47 P
802.11ax 825.4 -64.87 |-15.67| -49.2 -78.3 7.62 11 0 4.7 P
HE20
LF

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI 802.11b (Band Edge)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C;ric:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
2390 -38.04 |-16.84 -21.2 -56.79 7.62 11.13 0 0 P
2390 -48.88 -7.68 -41.2 -67.63 7.62 11.13 0 0 A
802.11b
* 2412 26.07 - - 7.32 7.62 11.13 0 0 P
CHO1
* 2412 22.61 - - 3.86 7.62 11.13 0 0 A
2412MHz
2328.88 -40.37 | -19.17 -21.2 -59.1 7.62 11.13 0 0 P
2390 -52.27 | -11.07 -41.2 -71.02 7.62 11.13 0 0 A
802.11b
* 2437 26.29 - - 7.54 7.62 11.13 0 0 P
CH 06
* 2437 22.76 - - 4.01 7.62 11.13 0 0 A
2437MHz
2486.88 -38.04 |-16.84 -21.2 -56.79 7.62 11.13 0 0 P
2486.08 -50.71 9.51 -41.2 -69.46 7.62 11.13 0 0 A
* 2462 24.15 - - 5.4 7.62 11.13 0 0 P
* 2462 20.69 - - 1.94 7.62 11.13 0 0 A
802.11b
2483.76 -35.98 | -14.78 -21.2 -54.73 7.62 11.13 0 0 P
CH 11
2484.72 -48.09 -6.89 -41.2 -66.84 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-28 of C38




Report No. : FR190621001B

FCC RADIO TEST REPORT

SPORTON LAB.

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO Cijri(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
4824 -65.98 | -44.78 -21.2 -75.79 7.62 2.19 0 0 P
802.11b
CHO1
2412MHz
4874 -59.04 | -37.84 -21.2 -68.88 7.62 2.22 0 0 P
7311 -69.21 | -48.01 -21.2 -78.95 7.62 2.12 0 0 P
802.11b
CH 06
2437MHz
4924 -66.7 -45.5 -21.2 -76.55 7.62 2.23 0 0 P
7386 -69.41 | -48.21 -21.2 -78.9 7.62 1.87 0 0 P
802.11b
CH 11
2462MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Page Number : C1-29 of C38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C;ric:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
2389.38 -37.8 -16.6 -21.2 -56.55 7.62 11.13 0 0 P
2390 -50.06 -8.86 -41.2 -68.81 7.62 11.13 0 0 A
802.11g
* 2412 23.98 - - 5.23 7.62 11.13 0 0 P
CHO1
* 2412 14.22 - - -4.53 7.62 11.13 0 0 A
2412MHz
2384.56 -39.25 | -18.05 -21.2 -58 7.62 11.13 0 0 P
2389.84 -50.05 -8.85 -41.2 -68.8 7.62 11.13 0 0 A
802.11g
* 2437 27.43 - - 8.68 7.62 11.13 0 0 P
CH 06
* 2437 17.88 - - -0.87 7.62 11.13 0 0 A
2437MHz
2484.64 -35.62 | -14.42 -21.2 -54.37 7.62 11.13 0 0 P
2484.88 -48.22 -7.02 -41.2 -66.97 7.62 11.13 0 0 A
* 2462 22.53 - - 3.78 7.62 11.13 0 0 P
* 2462 12.66 - - -6.09 7.62 11.13 0 0 A
802.11g
2484.68 -31.89 | -10.69 -21.2 -50.64 7.62 11.13 0 0 P
CH 11
2483.52 -45.39 -4.19 -41.2 -64.14 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-30 of C38




Report No. : FR190621001B

FCC RADIO TEST REPORT

SPORTON LAB.

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) (P/A)
4824 -69.25 | -48.05 -21.2 -79.06 7.62 2.19 0 0 P
802.11g
CHO1
2412MHz
4874 -62.48 | -41.28 -21.2 -72.32 7.62 2.22 0 0 P
7311 -70.96 | -49.76 -21.2 -80.7 7.62 2.12 0 0 P
802.11g
CH 06
2437MHz
4924 -67.4 -46.2 -21.2 -77.25 7.62 2.23 0 0 P
7386 -69.37 | -48.17 -21.2 -78.86 7.62 1.87 0 0 P
802.11g
CH 11
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
Page Number : C1-31 of C38
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.8 -34.84 | -13.64 -21.2 -53.59 7.62 11.13 0 0 P
802.11ax 2390 -49.99 | -8.79 -41.2 -68.74 7.62 11.13 0 0 A
HE20 * 2412 24.54 - - 5.79 7.62 11.13 0 0 P
CHO1 * 2412 12.77 - - -5.98 7.62 11.13 0 0 A
2412MHz
2389.8 -38.95 -17.75 -21.2 -57.7 7.62 11.13 0 0 P
802.11ax 2389.94 -51.03 -9.83 -41.2 -69.78 7.62 11.13 0 0 A
HE20 * 2437 26.4 - - 7.65 7.62 11.13 0 0 P
CH 06 * 2437 15.88 - - -2.87 7.62 11.13 0 0 A
2437MHz 2490.48 -35.96 | -14.76 | -21.2 -54.71 | 7.62 11.13 0 0 P
2483.52 -48.79 -7.59 -41.2 -67.54 7.62 11.13 0 0 A
* 2462 22.25 - - 3.5 7.62 11.13 0 0 P
802.11ax | * 2462 11.12 - - -7.63 7.62 11.13 0 0 A
HE20 2483.96 -29.46 -8.26 -21.2 -48.21 7.62 11.13 0 0 P
CH11 2483.52 -43.82 -2.62 -41.2 -62.57 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-32 of C38




Report No. : FR190621001B

FCC RADIO TEST REPORT

SPORTON LAB.

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Cijri(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
4824 -69.92 -48.72 -21.2 -79.73 7.62 2.19 0 0 P
802.11ax
HE20
CH 01
2412MHz
4874 -62.39 | -41.19 -21.2 -72.23 7.62 2.22 0 0 P
802.11ax 7311 7112 | -49.92| -21.2 -80.86 7.62 2.12 0 0 P
HE20
CH 06
2437MHz
4924 -66.78 -45.58 -21.2 -76.63 7.62 2.23 0 0 P
802.11ax 7386 -71.65 |-50.45| -21.2 -81.14 7.62 1.87 0 0 P
HE20
CH11
2462MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Page Number : C1-33 of C38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2390 -37.85 | -16.65 -21.2 -56.6 7.62 11.13 0 0 P
802.11ax 2390 -50.02 | -8.82 -41.2 -68.77 7.62 11.13 0 0 A
HE40 * 2422 19.86 - - 1.11 7.62 11.13 0 0 P
CHO03 * 2422 9.13 - - -9.62 7.62 11.13 0 0 A
2422MHz
2327.08 -39.07 -17.87 -21.2 -57.8 7.62 11.13 0 0 P
802.11ax 2389.94 -52.08 |-10.88 -41.2 -70.83 7.62 11.13 0 0 A
HE40 * 2437 20.61 - - 1.86 7.62 11.13 0 0 P
CH 06 * 2437 8.87 - - -9.88 7.62 11.13 0 0 A
2437MHz 2483.52 -32.34 | -11.14 | -21.2 -51.09 | 7.62 11.13 0 0 P
2483.52 -46.99 -5.79 -41.2 -65.74 7.62 11.13 0 0 A
* 2452 18.62 - - -0.13 7.62 11.13 0 0 P
802.11ax * 2452 6.87 - - -11.88 7.62 11.13 0 0 A
HE40 2486 -31.81 -10.61 -21.2 -50.56 7.62 11.13 0 0 P
CH 09 2483.76 -45.89 -4.69 -41.2 -64.64 7.62 11.13 0 0 A
2452MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-34 of C38




Report No. : FR190621001B

FCC RADIO TEST REPORT

SPORTON LAB.

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | MIMO Cijri(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
4844 -68.81 -47.61 -21.2 -78.63 7.62 2.2 0 0 P
802.11ax
HE40
CH 03
2422MHz
4874 -69.07 | -47.87 -21.2 -78.91 7.62 2.22 0 0 P
802.11ax 7311 -71.83 -50.63 -21.2 -81.57 7.62 2.12 0 0 P
HE40
CH 06
2437MHz
4904 -69.31 -48.11 -21.2 -79.15 7.62 2.22 0 0 P
802.11ax 7356 -70.01 |-48.81| -21.2 -79.6 7.62 1.97 0 0 P
HE40
CH 09
2452MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Page Number : C1-35 of C38
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR190621001B

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grounding/Peak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) |(P/A)
44.55 -68.21 |-13.01| -55.2 -80.82 7.62 0.29 0 4.7 P
216.24 -66.94 -17.74 -51.7 -79.82 7.62 0.56 0 4.7 P
386.96 -65.85 |-16.65| -49.2 -78.9 7.62 0.73 0 4.7 P
851.59 -66 -16.8 -49.2 -79.49 7.62 1.17 0 4.7 P
2 AGHz 887.48 -65.46 |-16.26| -49.2 -78.88 7.62 1.1 0 47 P
802.11ax 919.49 -65.46 |-16.26 | -49.2 -78.88 7.62 11 0 4.7 P
HE20
LF
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C1-36 of C38




e% FCC RADIO TEST REPORT Report No. : FR190621001B

SPORTON LAB.

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average
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ssamonas. FCC RADIO TEST REPORT Report No. : FR190621001B

A calculation example for radiated spurious emission is shown as below:

WIF Note | Frequency Level Over Limit Read | Antenna| Path MIMO Gdri?];n Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11b 2386545 | -30.03 |-17.83 -21.2 | -44.06 2 3.03 0 o | P
CHO1
2412MHz 2386.125 -48.1 -6.9 -41.2 -53.13 2 3.03 0 0 A

1. Level(dBm) =
Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)
2. Over Limit(dB) = Level(dBm) — Limit Line(dBm)

For Peak Limit @ 2386.545MHz:
1. Level(dBm)
= Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)
= 2(dB) + 3.03(dB) — 44.06(dBm)
-39.03(dBm)
Over Limit(dB)
Level(dBm) — Limit Line(dBm)
-39.03(dBm) + 21.2(dBm)
-17.83(dB)

1 1 NI

For Average Limit @ 2386.125MHz:

1. Level(dBm)

= Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)
= 2(dBi) + 3.03(dB) — 53.13(dBm)

=-48.1(dBm)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

=-6.9(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 408-904-3300 Page Number : C1-38 of C38




ssamonias. FCC RADIO TEST REPORT

Report No. : FR190621001B

<Band-edge Unmodulated>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
1 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.8 -27.65 -6.45 -21.2 -46.4 7.62 11.13 0 0 P
802.11ax 2390 -47.83 -6.63 -41.2 -66.58 7.62 11.13 0 0 A
HE20 * 2412 25.11 - - 6.36 7.62 11.13 0 0 P
CHO1 * 2412 12.78 - - -5.97 7.62 11.13 0 0 A
2412MHz
* 2462 23.49 - - 4.74 7.62 11.13 0 0 P
802.11ax * 2462 11.31 - - -7.44 7.62 11.13 0 0 A
HE20 2483.52 -31.54 -10.34 -21.2 -50.29 7.62 11.13 0 0 P
CH11 2483.64 -47.07 -5.87 -41.2 -65.82 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C2-10f 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2390 -21.52 -0.32 -21.2 -40.27 7.62 11.13 0 0 P
802.11ax 2389.8 -46.69 | -5.49 -41.2 -65.44 7.62 11.13 0 0 A
HE40 * 2422 21.75 - - 3 7.62 11.13 0 0 P
CHO03 * 2422 9.24 - - -9.51 7.62 11.13 0 0 A
2422MHz
* 2452 19.07 - - 0.32 7.62 11.13 0 0 P
802.11ax * 2452 7.15 - - -11.6 7.62 11.13 0 0 A
HE40 2483.52 -26.54 -5.34 -21.2 -45.29 7.62 11.13 0 0 P
CH 09 2483.64 -46.7 -5.5 -41.2 -65.45 7.62 11.13 0 0 A
2452MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C2-10f 10




ssamonias. FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
2 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2390 -32.72 | -11.52 -21.2 -51.47 7.62 11.13 0 0 P
802.11ax 2390 -48.16 | -6.96 -41.2 -66.91 7.62 11.13 0 0 A
HE20 * 2412 24.63 - - 5.88 7.62 11.13 0 0 P
CHO1 * 2412 12.59 - - -6.16 7.62 11.13 0 0 A
2412MHz
* 2462 22.7 - - 3.95 7.62 11.13 0 0 P
802.11ax * 2462 11.33 - - -7.42 7.62 11.13 0 0 A
HE20 2483.56 -31.27 -10.07 -21.2 -50.02 7.62 11.13 0 0 P
CH11 2483.6 -46.82 -5.62 -41.2 -65.57 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C2-10f 10




ssamonias. FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
2 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.905 -27.39 -6.19 -21.2 -46.14 7.62 11.13 0 0 P
802.11ax 2389.905 -47.86 | -6.66 -41.2 -66.61 7.62 11.13 0 0 A
HE40 * 2422 21.29 - - 2.54 7.62 11.13 0 0 P
CHO03 * 2422 9.07 - - -9.68 7.62 11.13 0 0 A
2422MHz
* 2452 19.91 - - 1.16 7.62 11.13 0 0 P
802.11ax * 2452 7.47 - - -11.28 7.62 11.13 0 0 A
HE40 2483.8 -24.5 -3.3 -21.2 -43.25 7.62 11.13 0 0 P
CH 09 2484.32 -47.21 -6.01 -41.2 -65.96 7.62 11.13 0 0 A
2452MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C2-10f 10




ssamonias. FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
3 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.59 -33.07 | -11.87 -21.2 -51.82 7.62 11.13 0 0 P
802.11ax 2389.8 -48.3 7.1 -41.2 -67.05 7.62 11.13 0 0 A
HE20 * 2412 24.29 - - 5.54 7.62 11.13 0 0 P
CHO1 * 2412 11.74 - - -7.01 7.62 11.13 0 0 A
2412MHz
* 2462 22.09 - - 3.34 7.62 11.13 0 0 P
802.11ax * 2462 9.93 - - -8.82 7.62 11.13 0 0 A
HE20 2485 -31.14 -9.94 -21.2 -49.89 7.62 11.13 0 0 P
CH11 2483.56 -47.36 -6.16 -41.2 -66.11 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C2-10f 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
3 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.695 -26.83 -5.63 -21.2 -45.58 7.62 11.13 0 0 P
802.11ax 2389.8 -47.95 | -6.75 -41.2 -66.7 7.62 11.13 0 0 A
HE40 2422 20.39 - - 1.64 7.62 11.13 0 0 P
CHO03 2422 8.49 - - -10.26 7.62 11.13 0 0 A
2422MHz
2452 19.05 - - 0.3 7.62 11.13 0 0 P
802.11ax 2452 6.29 - - -12.46 7.62 11.13 0 0 A
HE40 2483.68 -27.86 -6.66 -21.2 -46.61 7.62 11.13 0 0 P
CH 09 2483.84 -47.45 -6.25 -41.2 -66.2 7.62 11.13 0 0 A
2452MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C2-10f 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.905 -30.85 -9.65 -21.2 -49.6 7.62 11.13 0 0 P
802.11ax 2390 -48.16 | -6.96 -41.2 -66.91 7.62 11.13 0 0 A
HE20 * 2412 24.37 - - 5.62 7.62 11.13 0 0 P
CHO1 * 2412 11.77 - - -6.98 7.62 11.13 0 0 A
2412MHz
* 2462 21.79 - - 3.04 7.62 11.13 0 0 P
802.11ax * 2462 10.33 - - -8.42 7.62 11.13 0 0 A
HE20 2483.6 -32.99 -11.79 -21.2 -51.74 7.62 11.13 0 0 P
CH11 2483.64 -47.3 -6.1 -41.2 -66.05 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C2-10f 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2390 -26.23 -5.03 -21.2 -44.98 7.62 11.13 0 0 P
802.11ax 2389.905 -47.48 | -6.28 -41.2 -66.23 7.62 11.13 0 0 A
HE40 * 2422 21.08 - - 2.33 7.62 11.13 0 0 P
CHO03 * 2422 8.73 - - -10.02 7.62 11.13 0 0 A
2422MHz
* 2452 18.54 - - -0.21 7.62 11.13 0 0 P
802.11ax * 2452 6.38 - - -12.37 7.62 11.13 0 0 A
HE40 2483.92 -29.82 -8.62 -21.2 -48.57 7.62 11.13 0 0 P
CH 09 2483.56 -47.6 -6.4 -41.2 -66.35 7.62 11.13 0 0 A
2452MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C2-10f 10




e% FCC RADIO TEST REPORT Report No. : FR190621001B

SPORTON LAB.

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

TEL : 408-904-3300 Page Number : C2-10f 10



ssamonias. FCC RADIO TEST REPORT Report No. : FR190621001B

A calculation example for radiated spurious emission is shown as below:

WIF Note | Frequency Level Over Limit Read | Antenna| Path MIMO Gdri?];n Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11b 2386545 | -30.03 |-17.83 -21.2 | -44.06 2 3.03 0 o | P
CHO1
2412MHz 2386.125 -48.1 -6.9 -41.2 -53.13 2 3.03 0 0 A

1. Level(dBm) =
Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)
2. Over Limit(dB) = Level(dBm) — Limit Line(dBm)

For Peak Limit @ 2386.545MHz:
1. Level(dBm)
= Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)
= 2(dB) + 3.03(dB) — 44.06(dBm)
-39.03(dBm)
Over Limit(dB)
Level(dBm) — Limit Line(dBm)
-39.03(dBm) + 21.2(dBm)
-17.83(dB)

1 1 NI

For Average Limit @ 2386.125MHz:

1. Level(dBm)

= Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)
= 2(dBi) + 3.03(dB) — 53.13(dBm)

=-48.1(dBm)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

=-6.9(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 408-904-3300 Page Number : C2-10f 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

<Middle Unmodulated>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
1 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2390 -23.4 2.2 -21.2 -42.15 7.62 11.13 0 0 P
802.11ax 2390 -46.45 -5.25 -41.2 -65.2 7.62 11.13 0 0 A
HE20 * 2412 19.62 - - 0.87 7.62 11.13 0 0 P
CHO1 * 2412 8.07 - - -10.68 7.62 11.13 0 0 A
2412MHz
* 2462 19.88 - - 1.13 7.62 11.13 0 0 P
802.11ax * 2462 6.78 - - -11.97 7.62 11.13 0 0 A
HE20 2483.72 -24.08 -2.88 -21.2 -42.83 7.62 11.13 0 0 P
CH11 2483.56 -43.52 -2.32 -41.2 -62.27 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C3-10f 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.905 -22.69 -1.49 -21.2 -41.44 7.62 11.13 0 0 P
802.11ax 2390 -45.87 | -4.67 -41.2 -64.62 7.62 11.13 0 0 A
HE40 * 2422 21.56 - - 281 7.62 11.13 0 0 P
CHO03 * 2422 9.45 - - -9.3 7.62 11.13 0 0 A
2422MHz
* 2452 18.98 - - 0.23 7.62 11.13 0 0 P
802.11ax | * 2452 6.51 - - -12.24 7.62 11.13 0 0 A
HE40 2487.48 -23.5 -2.3 -21.2 -42.25 7.62 11.13 0 0 P
CH 09 2490.48 -43.49 -2.29 -41.2 -62.24 7.62 11.13 0 0 A
2452MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C3-20f 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
2 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.485 -30.86 -9.66 -21.2 -49.61 7.62 11.13 0 0 P
802.11ax 2389.905 -47.77 | -6.57 -41.2 -66.52 7.62 11.13 0 0 A
HE20 * 2412 20.07 - - 1.32 7.62 11.13 0 0 P
CHO1 * 2412 7.91 - - -10.84 7.62 11.13 0 0 A
2412MHz
* 2462 19.17 - - 0.42 7.62 11.13 0 0 P
802.11ax * 2462 6.86 - - -11.89 7.62 11.13 0 0 A
HE20 2483.68 -27.55 -6.35 -21.2 -46.3 7.62 11.13 0 0 P
CH11 2483.68 -45.3 -4.1 -41.2 -64.05 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C3-30f 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
2 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.695 -29.14 -7.94 -21.2 -47.89 7.62 11.13 0 0 P
802.11ax 2380.455 -47.22 | -6.02 -41.2 -65.96 7.62 11.13 0 0 A
HE40 * 2422 21.41 - - 2.66 7.62 11.13 0 0 P
CHO03 * 2422 8.72 - - -10.03 7.62 11.13 0 0 A
2422MHz
* 2452 18.87 - - 0.12 7.62 11.13 0 0 P
802.11ax | * 2452 6.58 - - -12.17 7.62 11.13 0 0 A
HE40 2487.48 -25.07 -3.87 -21.2 -43.82 7.62 11.13 0 0 P
CH 09 2487.68 -45.08 -3.88 -41.2 -63.83 7.62 11.13 0 0 A
2452MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C3-4 0of 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
3 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2388.855 -35.2 -14 -21.2 -53.95 7.62 11.13 0 0 P
802.11ax 2388.645 -48.02 | -6.82 -41.2 -66.77 7.62 11.13 0 0 A
HE20 * 2412 19.54 - - 0.79 7.62 11.13 0 0 P
CHO1 * 2412 6.42 - - -12.33 7.62 11.13 0 0 A
2412MHz
* 2462 18.98 - - 0.23 7.62 11.13 0 0 P
802.11ax * 2462 7.09 - - -11.66 7.62 11.13 0 0 A
HE20 2483.88 -24.43 -3.23 -21.2 -43.18 7.62 11.13 0 0 P
CH11 2483.68 -43.57 -2.37 -41.2 -62.32 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C3-50f 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
3 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.59 -29.12 -7.92 -21.2 -47.87 7.62 11.13 0 0 P
802.11ax 2390 -4759 | -6.39 -41.2 -66.34 7.62 11.13 0 0 A
HE40 * 2422 20.65 - - 1.9 7.62 11.13 0 0 P
CHO03 * 2422 7.99 - - -10.76 7.62 11.13 0 0 A
2422MHz
* 2452 17.35 - - -1.4 7.62 11.13 0 0 P
802.11ax | * 2452 5.35 - - -13.4 7.62 11.13 0 0 A
HE40 2483.56 -27.63 -6.43 -21.2 -46.38 7.62 11.13 0 0 P
CH 09 2489.32 -45.64 -4.44 -41.2 -64.39 7.62 11.13 0 0 A
2452MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C3-6 of 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2390 -33.11 | -11.91 -21.2 -51.86 7.62 11.13 0 0 P
802.11ax 2389.905 475 6.3 -41.2 -66.25 7.62 11.13 0 0 A
HE20 * 2412 18.79 - - 0.04 7.62 11.13 0 0 P
CHO1 * 2412 6.96 - - -11.79 7.62 11.13 0 0 A
2412MHz
* 2462 19.73 - - 0.98 7.62 11.13 0 0 P
802.11ax * 2462 6.98 - - -11.77 7.62 11.13 0 0 A
HE20 2483.5 -25.64 -4.44 -21.2 -44.39 7.62 11.13 0 0 P
CH11 2483.6 -43.56 -2.36 -41.2 -62.31 7.62 11.13 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C3-70of 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
2389.38 -31.5 -10.3 -21.2 -50.25 7.62 11.13 0 0 P
802.11ax 2389.905 -47.08 | -5.88 -41.2 -65.83 7.62 11.13 0 0 A
HE40 * 2422 20.26 - - 1.51 7.62 11.13 0 0 P
CHO03 * 2422 7.92 - - -10.83 7.62 11.13 0 0 A
2422MHz
* 2452 18.97 - - 0.22 7.62 11.13 0 0 P
802.11ax * 2452 5.67 - - -13.08 7.62 11.13 0 0 A
HE40 2483.88 -27.89 -6.69 -21.2 -46.64 7.62 11.13 0 0 P
CH 09 2487.32 -45.91 -4.71 -41.2 -64.66 7.62 11.13 0 0 A
2452MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408-904-3300 Page Number : C3-80of 10




e% FCC RADIO TEST REPORT Report No. : FR190621001B

SPORTON LAB.

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

TEL : 408-904-3300 Page Number : C3-9 of 10



ssamonias. FCC RADIO TEST REPORT Report No. : FR190621001B

A calculation example for radiated spurious emission is shown as below:

WIF Note | Frequency Level Over Limit Read | Antenna| Path MIMO Gdri?];n Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
1 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11b 2386545 | -30.03 |-17.83 -21.2 | -44.06 2 3.03 0 o | P
CHO1
2412MHz 2386.125 -48.1 -6.9 -41.2 -53.13 2 3.03 0 0 A

1. Level(dBm) =
Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)
2. Over Limit(dB) = Level(dBm) — Limit Line(dBm)

For Peak Limit @ 2386.545MHz:
1. Level(dBm)
= Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)
= 2(dB) + 3.03(dB) — 44.06(dBm)
-39.03(dBm)
Over Limit(dB)
Level(dBm) — Limit Line(dBm)
-39.03(dBm) + 21.2(dBm)
-17.83(dB)

1 1 NI

For Average Limit @ 2386.125MHz:

1. Level(dBm)

= Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)
= 2(dBi) + 3.03(dB) — 53.13(dBm)

=-48.1(dBm)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

=-6.9(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 408-904-3300 Page Number : C3-10 of 10




samravis. FCC RADIO TEST REPORT Report No. : FR190621001B

Appendix D. Conducted Spurious Emission Plots

Temperature : 23~25°C

Test Engineer : Jordan Huang

Relative Humidity : 52~58%

Note symbol

-L Low channel location

-R | High channel location

TEL : 408-904-3300 Page Number : D1-1 of 101




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11b CHO1 2412MHz

CSE

Fundamental

Date: 08.05.2019

vt ) e an05.2019 vl dom)
514 14
2 29
o o
- p
29 24
4 4
N - pen
-28.6| = -28.6|
74 _ . 74 .
e s
4 a3
29 29
74 14
TR T o T T i L N R = T e
Froauency (e reaienc (e
site ‘THoLCA site ‘THoLCA
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
{RBW:I000.000KHz VBW:3000.000KHz SWTAuto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peal
Peak Project 190621001 Project 190621001
Mode 110 Mode 110
vt gomy o 08052019 vt aom) bae: 0805 2019
14 4
24 . 24
13 1
51 51
29 29
1.4 { 14|
2 ” 204 |
/ |
. - g
P Py I
s R
24 29
14 714
o T 0 o ) oo 7w o T e Toe T 7o w7 S
Freatency iz reaiency ()
site ‘THoLCA site ‘THoLCA
Condition : AV6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
 RBWHI000.000KHz VW:0010KHz SWT:Auto  RBW-1000.000KHz VBW:0010KHz SWT:Auto
Detector :Peak Detector :Peak
Avg . Project 190621001 Project 190621001
Mode ‘10 Mode ‘10

TEL : 408-904-3300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11b CHO6 2437MHz - L

vt tgom) oae 08052010 evettavm) one 08052018
4 4
29 229
1 1y
51 51
29 29
d 4
200 3 | fea
2 o/ 84 I
« ‘ it
oAty Ao i L )i
1] sk
543 543
029 29
14 14
5o R N I DN T e oo a0 vaGe T, Ziw g oo 70w
Heasonc i) Heasoncy s
site i THo1.CA site ’
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
{REWH000.000KHz VBW:3000.000KHz SWT:Auto REWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Detector :Peak
Peak Project broject 190621001
Mode Mode 11
evel (dBm) Date: 08-05-2019. evel (dBm) Date: 08-05-2019
a4 a4
29 29
) )
51 51
29 29
4 4
20 A 200
R ¥
: 284
m/ 14 £ avs
: ) s ik
543 .
629 29
14 4
& F T R T T T L SN [ TR = T
ey ey Treasony s
site {THOLCA site {THOLCA
Condition V6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
BW-1000.000KHz VBW-0010KHz SWT:Auto | RBW1000.000KHz VBW.0010KHz SWTiAuto
Detector vak Detector : Peak
Av g. Project 90621001 Project +190621001
Mode 11 Mode 11

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11b CHO6 2437MHz - R

CSE

Fundamental

Peak

evel 9Bm)

Date: 08.05-2019

51] /

29
14 \

o

.
TN
s

site
Condition

Detector
Project
Mode

420 2430, 2840,

: THOI-CA

+PEAK_BE ANT 7.62 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
+190621001
11

2850,

2460,
Frequency (MHz)

210, 2880, 249, 250

Left blank

Avg.

ovel (d8m)

Date: 08.05.2019

29|
14

00/

T,

1] A A

\\ﬂv
\m,ﬁ“\\/\q oo

285
a4
457
543 —
629
714

2420 2430, 2840, 2450, 2460, 270, 2480, 240, 250

Frequency (MHz)
Site : THOL-CA
Condition : AV6_BE ANT 7.62 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak
Project +190621001
Mode 1

Left blank

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11b CH11 2462MHz

CSE

Fundamental

evel (d8m) Date: 08.05.2019 evel (dBm) Date: 08.05.2019
314 314
2077 229
143 143
57 57
29 Sy 29
o (Jml na
209 ve s 0. peAK
28 285
o
11 oA ] 11 - |
7] s,
543 543
629 629
714 714
460 246324652467 2469.2471. 2473 2475, 2471 2479 2451 2483, 2485 2457, 2489, 2491 2493, 2495 2497, 2500 000 00 1800 700 1900 2100 2300, 2600, 2700, 000
Freauency (Wiz) Freauency (WHz)
site + THOL-CA site ¥
Condition + PEAK_BE ANT 7.62 HORIZONTAL Condition +PEAK ANT 7.62 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project - 190621001 broject 190621001
Mode 12 Mode 12
Sefting 148 Sefting 148
ovel (d8m) Date: 08.05.2019 ovel (d8m) Date: 08.05.2019
314 314
22| 229
143 NN\\ 143
57 AN 57
29 29|
114 1
200 200
285 285
74 A s o 74 s
457 N — 457 /j
- ~ 1]
543 543
629 29
14 14
2450 2463 2465, 2467 2469, 2471 AST2AT3 FATEIATT. 2500 %00 TI00. 1500 700 900 200 2300 2600 2700, 3000
Frequency (Wiz) Froquency (Wiz)
site : THOL-CA site : THOLCA
Condition + AV6_BE ANT 7.62 HORIZONTAL Condition + AV6 ANT 7.62 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto BW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak Detector eak
AVg . Project +190621001 Project +190621001
Mode 112 Mode
Setting 148 Setting 148

TEL : 408-904-3300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11g CHO1 2412MHz

CSE

Fundamental

ovtioomy oo 00052015 vt aom) oo 08052019
4 4
229 . 229
) )
51 51
29| / EX
w / d
. / . I bea
284 4
e s
543 503
w29 29
74 1

o T o D ) ooz o T T B HE Be @

reatoncy e eeaiency e
site \THoLCA site \THoLcA
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
REWAI000.000KHz VBW-3000.000KHz SWT:Auto RBWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project - 190621001 broject - 190621001

Mode 213 Mode 213
Serting faa Serting Laa

evel (dBm) Date: 08-05-2019. evel (dBm) Date: 08-05-2019
314 14
2 29
o S— o

74 = | s
5] e X
543 5 O S O SUSEG Suon I VU S
a2 29
74 74

T T 7 T Tiow s L N R - T e

roauancy (2 Freaioncy (e
site “THoLCA site “THoLCA
Condition : AV6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
| RBWF1000.000KHz VBW:L.000KHz SWT:Auto | RBW-1000.000KHz VBW:L000KHz SWT:Auto
Detector : Peak Detector : Peal
Avg . Project +190621001 Project +190621001

Mode 113 Mode 113
Setting 4 Setting (

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11g CHO6 2437MHz - L

CSE

Fundamental

Date: 08.05.2019

et o oo
2 2
s A

i o e b
o “

[iSSE=N

5o R N I DN T e o T e o6 T 7ioe 7 B0 Fe S
Heasonc i) Heasoncy s
site ‘THoLCA site ’
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWTAuto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project broject - 190621001
Mode Mode 114
Setting 52 Setting 52
evel (dBm) Date: 08-05-2019. evel (dBm) Date: 08-05-2019
14 14
2 24
) f )
51 51
29 24
4l // \ 4l
20 — 209
284 284
/ [
374 374 | avs,
P P
B B e 543 e S|
29 29
74 74
= NI - 7 L N R~ = T e
ey ey Treasony s
site “THoLCA site “THoLCA
Condition V6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
BW-1000.000KHz VBW:L.000KHz SWT:Auto | RBW-1000.000KHz VBW:L000KHz SWT:Auto
Detector Detector : Peak
Av g. Project Project +190621001
Mode Mode 114
Setting Setting :52

TEL : 408-904-3300
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samovias. FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11g CHO6 2437MHz - R

CSE

Fundamental

Peak

evel 9Bm)

Date: 08.05-2019

420

site
Condition

Detector
Project
Mode
Setting

230, 2840, 2850,

2460, 210,
Frequency (MHz)

: THOI-CA

+PEAK_BE ANT 7.62 HORIZONTAL

2880,

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
+190621001
14

52

Left blank

Avg.

ovel (d8m)

Date: 08.05.2019

1
200
285 T
74 AvG BE
457
543 -
629
14
T T T T T T 7 A T =
Frequency (Wie)
site : THOL-CA
Condition + AV6_BE ANT 7.62 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak
Project +190621001
Mode 114
Setting :52

Left blank

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11g CH11 2462MHz

evel (Bm) Date: 08.05.2019 evel (dBm) Date: 00.05.2019
314 314
29 229
143 143
57 57
29 e 29
14 “\_ 14
209 ve s 0. peAK
28 1 285
7] s,
543 543
629 629
74 714
/460 246324652467 2469.2471. 2473 2475, 2471 2479 2451 2483, 2485 2457, 2469, 2491 2493, 2495.2497. 2500 000 00 1800 700 1900 2100 2300, 2600, 2700, 000
Freauency (Wiz) Freauency (WHz)
site + THOL-CA site ¥
Condition + PEAK_BE ANT 7.62 HORIZONTAL Condition +PEAK ANT 7.62 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 190621001 broject 190621001
Mode 115 Mode 115
Sefting 142 Sefting 142
ovel (d8m) Date: 08.05.2019 ovel (d8m) Date: 08.05.2019
314 314
22| 229
r - 143
57 57
29 29|
114 1
200 200
285 285
74 \ s o 74 s
457 ~ 457
— ]
543 543
629 29
14 14
2450 2463 2465, 2467 2469, 2471 AST2AT3 FATEIATT. 2500 %00 TI00. 1500 700 900 200 2300 2600 2700, 000
Frequency (Wiz) Froquency (Wiz)
site : THOL-CA site : THOLCA
Condition + AV6_BE ANT 7.62 HORIZONTAL Condition + AV6 ANT 7.62 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto BW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector eak
AVg . Project +190621001 Project +190621001
Mode 115 Mode
Setting 142 Setting 142

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 CHO1 2412MHz

CSE

Fundamental

Date: 08.03.2019

vt ) vaean.03.2019 vl dom)
514 14
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29 24
4 4
N - pen
284 2n4 |
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29 29
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TR T o T T i L N R = T e
Froauency (e reaienc (e
site ‘THoLCA site ‘THoLCA
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
{RBW:I000.000KHz VBW:3000.000KHz SWTAuto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 190621001 Project .
Mode 116 Mode
Setting 4 Setting
evel (4Bm) Date: 08.03-2019 evel (aBm) Date: 08-03-2019
14 4
24 24
13 — 1
51 51
29 29
d 4
20 20
2 2n4
1 14 \ g
P Py
s o 2
24 29
14 714
o T 0 o ) oo 7w o T e Toe T 7o w7 S
Freatency iz reaiency ()
site ‘THoLCA site ‘THoLCA
Condition : AV6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
| RBWHI000.000KHz VBW:0.300KHz SWT:Auto  RBW-1000.000KHz VBW:0.300K+z SWT:Auto
Detector :Peak Detector :Peak
Avg . Project 190621001 Project 190621001
Mode 16 Mode :
Seting ‘aa Setting

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 CHO6 2437MHz - L

CSE

Fundamental

avtioomy oae 08052010 evettavm) one 08052018
4 4
29 229
1 1y
51 51
29 29 \
A 4
0. W 0, PEAK]
284 S 04 |
74 11 1
S TS PO TR ,
s =
03 543
29 29
7 14
T T NI ST T oo a0 vaGe T, Ziw g oo 70w
reaveney ) Heasoncy s
site i THo1.CA site ’
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
{REWH000.000KHz VBW:3000.000KHz SWT:Auto REWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 90621001 broject 190621001
Mode Mode
Setting 150 Setting 50
evel (dBm) Date: 08-05-2019. evel (dBm) Date: 08-05-2019
a4 a4
29 29
143 === 143
51 51
29 29
4 4
09 200
4 284
i [ N
s s I
4 543
29 29
14 4
Y - ST s T L SN [ TR = T
reavoney ) Treasony s
site “THoLCA site “THoLCA
Condition V6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
BWH000000KHz VBW:0.300KHz SWT:Auto {RBW1000.000KHz VBWA0.300KHz SWTAuto
Detector vak Detector Peak
Av g. Project 90621001 Project +190621001
Mode Mode 217
Serting 50 Serting 50

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 CHO6 2437MHz - R

Fundamental

Peak

evel 9Bm)

Date: 08.05-2019

714

57| e’

R -
- i

\

HaN

i

oy, PEAK_BE|
g

420

site

Condition

Detector

Project
Mode
Setting

2840,

: THOI-CA
+PEAK_BE ANT 7.62 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak
+190621001

50

2850, 2460,
Frequency (MHz)

210, 2880, 249, 250

Left blank

Avg.

ovel (d8m)

Date: 08.05.2019

714

Site

Condition

Detector
Project

Mode

Setting

2420

2430, 2840,

: THOL-CA

460, 270, 2480, 240, 250
o (MHz)

: AV6_BE ANT 7.62 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

peak
+190621001
7

50

Left blank

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 CH11 2462MHz

CSE

Fundamental

vt tgom) oae 08032010 evettavm) one0s032018
4 4
29 229
13 1y
51 51
29 29
d . 4
200) iy pAK B 0 ben
i,
28.5| M% -28.6|
-37.4] Mgt -37.4]
T et
51 =
43 543
24 29
14 14
S A 2465 46T 2460 AT 4TS 475 AT 0T 40T 085 2005 487 20 A TG AT, 350 oo a0 vaGG T, Ziw g oo 70w
Heavonc i) Heasoncy s
site i THo1.CA site ’
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition : PEAK ANT 7.62 HORIZONTAL
{REWH000.000KHz VBW:3000.000KHz SWT:Auto REWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project 90621001 broject - 190621001
Mode Mode 118
Setting 2 Setting 2
evel (dBm) Date: 08-03-2019. evel (dBm) Date: 08-03-2019
a4 a4
29 29
) )
57 . 57
29 \ 29
4 4
00 200
284 284
374 a AVG_BE| 374 avs|
51 s S
4
29 29
14 4
R A2 AT 2O 2T TSI 5500 L SN [ TR = T
reavoey iy Treasony s
site {THOLCA site {THOLCA
Condition V6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
BW-1000.000KHz VBW:0.300KHz SWTiAuto | RBW1000.000KHz VBW.0.300KHz SWT:Auto
Detector k. Detector : Peak
Avg . Project 90621001 Project +190621001
Mode Mode 118
Setting 2 Setting 2

TEL : 408-904-3300
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samovias. FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE40 CHO3 2422MHz

CSE

Fundamental

Date: 08.03.2019

vt ) Date:08.03.2019 vl gBm)
314 314
;
29 29
13 ( 13
s 51
29 29)
114 114
N » bea|
84 { b
a4 n
i pctoond |\
as] p
a4 54
29 529
74 4
T T T T ET T L N VS W™ T o0
Froauancy (e Freaioncy (e
site S THOLCA site S THOLCA
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000KHz VBW-3000.000KHz SWT:Auto
Detector : Peak Detector : Peal
Peak Project 190621001 Project . 190621001
Mode 119 Mode 119
Setting a1 Setting a1
eve 4B bate: 08032019 vt g5 bate: 08032010
14 4
29) 29)
13 13 ,
51| - - 51|
29) 29)
1 1
200 J 200
28| / 286
-37.4] / -37.1] AVG|
P Py iR
54 54, Y L ==
29 29
14 14
TR o D ) o s 0 Tea oo w000 2io0 20 200, 2700 5000
Freatency iz Treauency (wia
site S THOLCA site S THOLCA
Condition : AV6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
 RBWZ1000.000KHz VBW:0.300KHz SWT:Auto  RBWXI000.000KHZ VBW:0.300KHz SWT:Auto
Detector :Peak Detector :Peak
Avg . Project 190621001 Project 190621001
Mode 1 Mode 119
Seftting (a1 Sefting (a1

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE40 CHO6 2437MHz - L

CSE

Fundamental

avtioomy o 0852019 evettavm) oo 08052019
14 14
29 g 29|
51 | 51
29 29
nd d
y . pea
2] MW 280 ’f
14 ! 1 f
v v
1] =
03 543
29 29
7 14
T T ST ST TR o T e o6 T 7ioe 7 B0 Fe S
reaveney ) Heasoncy s
site ‘THoLCA ’
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWTAuto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Detector :Peak
Peak Project broject - 190621001
Mode Mode 120
Setting Setting 13
evel (dBm) Date: 08-05-2019. evel (dBm) Date: 08-05-2019
14 14
2 24
) )
57 ] 57
29 24
4 4
209 20
4 284
74 - 74 -
P ; P i
S N A N
4 -
29 29
74 74
T N N - X T T L N R~ = T e
reavoney ) Treasony s
site “THoLCA site “THoLCA
Condition V6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
BW-1000.000KHz VBW:0.300kHz SWT:Auto | RBW-1000.000KHz VBW:0.300KHz SWT:Auto
Detector k. Detector : Peak
Av g. Project 90621001 Project +190621001
Mode 0 Mode 120
Setting 130 Setting 3

TEL : 408-904-3300
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samovias. FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE40 CHO6 2437MHz - R

CSE

Fundamental

Peak

evel 9Bm)

Date: 08.05-2019

229)
- JMMWM
51]

Y
b
M«MMM 1

MM‘WJM

PEAK BE

site
Condition

Detector
Project
Mode
Setting

420 2430, 2840, 2850,

2460, 210, 2880, 249, 250
Frequency (MHz)

: THOI-CA

+PEAK_BE ANT 7.62 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak

+190621001

20

139

Left blank

Avg.

ovel (d8m)

Date: 08.05.2019

714

B AVG BE

2420

Site
Condition

Detector
Project
Mode
Setting

0. 270, 2480, 240, 250

2430, 2840, 2450, B
Frequency (MHz)

: THOL-CA

: AV6_BE ANT 7.62 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
:Peak

+190621001

120

139

Left blank

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE40 CHO9 2452MHz

CSE

Fundamental

eviiomy oae 08032010 evettavm) one0s032018
4 4
29 229
-
143 Wm‘\ 143|
51| S 5.7]
29| LY 29|
" 4
200 s b . fea
28| w‘*«w% - /'} \
74 11
Foed sl " i 4
51 s
s 543
29 29
74 14
6 A 2465 46T 2460 AT 4TS 475 AT 0700105 2005 487 20 A TG T AT, 350 oo a0 vaGG T, Ziu g oo 70w
Hsaency k) Hewency i
site i THo1.CA site -
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition : PEAK ANT 7.62 HORIZONTAL
{REWH000.000KHz VBW:3000.000KHz SWT:Auto REWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project broject - 190621001
Mode Mode :21
Setting Setting 3
evel (dBm) Date: 08-03-2019. evel (dBm) Date: 08-03-2019
a4 a4
29 29
) )
s 51
29 I 29
1.4 v 1.4
09 200
209 284
51 eSS S s ]
~
543
29 29
14 4
R A2 AT 2O 2T T % L SN [ TR = T
reavoey iy Treasony s
site {THOLCA site {THOLCA
Condition V6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
BW-1000.000KHz VBW:0.300KHz SWTiAuto | RBW1000.000KHz VBW.0.300KHz SWT:Auto
Detector k. Detector : Peak
Avg. Project 50621001 Project : 190621001
Mode Mode :21
Setting 3 Setting 35

TEL : 408-904-3300
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soa FCC RADIO TEST REPORT Report No. : FR190621001B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz Harmonic

ANT 802.11b

1 CHO1 2412MHz CHO06 2437MHz

evelcBm) Date: 00062019 evel (gBm) Date: 00062019
514 514
20| 20|
143 143
571 511
29 29|
14 14
0 eEa| o M
200 29
574 v 574 v
5] 571
543 543 1
23] 4 529
14 B T
000 4000, G006, 000, 0000, 17000, 14000 16000, 6000, 70000, 7006, 75000 000 4000, G006, 000, 0000 17000, 14000 16000, 16000, 70000, 72006, 75000
Frequency (WHz) ency (WHz)
site +THOLCA site +THOLCA
Condition +PEAK ANT 7.62 HORTZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
Peak Detector Peak Detector :Peak
Project +190621001 Project +190621001
Mode ‘10 Mode u

Avg.
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

CH11 2462MHz

Peak

Avg.

1
2

...... )

: THOI-CA
+PEAK ANT 7.62 HORIZONTAL
:Peak

+190621001

12

TEL : 408-904-3300

Report No. : FR190621001B

76000, 16000, 20000, 22000,

Left blank
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soa FCC RADIO TEST REPORT Report No. : FR190621001B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz Harmonic

ANT 802.11g

1 CHO1 2412MHz CHO06 2437MHz

evelcBm) Date: 00062019 evel (gBm) Date: 00062019
514 514
20| 20|
143 143
571 511
29 29|
14 4l
0 eEa| o M
200 29
574 v 574 v
5] 571
543 543 ;
529 " 529
14 B o
000 4000, G006, 000, 0000, 17000, 14000 16000, 6000, 70000, 7006, 75000 000 4000, G006, 000, 0000 17000, 14000 16000, 16000, 70000, 72006, 75000
Frequency (WHz) ency (WHz)
site +THOLCA site +THOLCA
Condition +PEAK ANT 7.62 HORTZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
Peak Detector Peak Detector :Peak
Project +190621001 Project +190621001
Mode 13 Mode ‘14

Avg.
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

802.11g

CH11 2462MHz

Peak

Avg.

Date: 08.06.-2019

PEAK

2

4000 6000, 8000, 10000, 12000 14000 16000, 1000, 20000 22000. 2501
Frequency (MHz)

...... )

1-CA
+PEAK ANT 7.62 HORIZONTAL
k

+190621001

TEL : 408-904-3300

Report No. : FR190621001B

Left blank
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soa FCC RADIO TEST REPORT Report No. : FR190621001B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz Harmonic

ANT 802.11ax HE20

1 CHO1 2412MHz CHO06 2437MHz

cctim - ot P
2
) )
.
1 2

Condition :PEAK ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
Peak

Mode 116 Mode 117

Avg.

TEL : 408-904-3300 Page Number : D1-22 of 101



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

CH11 2462MHz

Peak

Avg.

2

...... )

: THOI-CA
+PEAK ANT 7.62 HORIZONTAL
:Peak

+190621001

118

TEL : 408-904-3300

Report No. : FR190621001B

802.11ax HE20

76000, 16000, 20000, 22000,

Left blank
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samovias. FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

802.11ax HE40

CHO3 2422MHz

CHO06 2437MHz

Peak

Avg.

ovel (d8m)

Date: 08.06.2019

1

000

Site
Condition
Detector
Project
Mode

4000 6000 8000, 10000, 12000 14000, 16000, 18000. 20000 22000, 2501

y (M)

: THOL-CA
:PEAK ANT 7.62 HORIZONTAL

+Peak

+190621001

119

ovel (d8m)

Date: 08.06.2019

T
2

Site
Condition
Detector
Project
Mode

000 4000,

5000. 8000, 10000, 12000 14000. 16000 18000 20000, 22000,

y (M)

: THOL-CA
:PEAK ANT 7.62 HORIZONTAL
+Peak

+190621001

20

25000

TEL : 408-904-3300
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

CHO09 2452MHz

Peak

Avg.

f 2

...... )

: THOI-CA
+PEAK ANT 7.62 HORIZONTAL
:Peak

+190621001

:21

TEL : 408-904-3300

Report No. : FR190621001B

802.11ax HE40

76000, 16000, 20000, 22000,

Left blank
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FCC RADIO TEST REPORT

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b

LF -

QP/
Peak

Date: 08.06.-2019

QP ANT 7.62 HORIZONTAL

50 600 700 800, %00 1000
Frequency (MH2)

Left blank

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge)

et am) e an05.2019 - one 08052019
214 a4
29 29
1 )
51 51
29 29
4 4
N o fea
84 2n4
1 \M
11 74
i
51 p
543 a3
29 29
74 4
o . ey 7 ey ooz L SN (TR =
Froauency (e reaienc (e
site {THOL-CA site S THOLCA
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
| RBWI1000.000KHz VBW:3000.000KHz SWT:Auto | RBWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector eal
Peak Project 190621001 Project 190621001
Mode 110 Mode 110
evel (4Bm) Date: 08.05-2019 evel (aBm) Date: 08-05-2019
14 4
29 229
-
143 / 143
51 51
29 29
4 / 4
200 20
284 2n4
11 14 | P
s Py \
s
29 29
14 714
o w . 50, 0. oo zms oo a0 vaGe T,z g oo 70w
Freatency iz reaiency ()
site iTHOLCA site iTHOLCA
Condition + AV6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
| RBWH000.000KHz VBW-0010KHZ SWT:Auto RBWH1000.000KH? VBW-0010KHZ SWT:Auto
Detector :Peak Detector :Peak
Avg . Project 190621001 Project 190621001
Mode ‘10 Mode ‘10

TEL : 408-904-3300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11b CHO6 2437MHz - L

CSE

Fundamental

vt tgom) oae 08052010 evettavm) one 08052018
4 4
29 229
1 1y
51 51
/ 2
285 fy \w 265
i i
PR A, " e
s =
43 543
24 29
14 14
5o R N I DN T e oo a0 vaGe T, Ziw g oo 70w
Heasonc i) Heasoncy s
site i THo1.CA site ’
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
{REWH000.000KHz VBW:3000.000KHz SWT:Auto REWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector :Peak
Peak Project broject 190621001
Mode Mode 11
evel (dBm) Date: 08-05-2019. evel (dBm) Date: 08-05-2019
a4 a4
29 - 29
) - )
51 51
29 29
4 4
20 200
284 284
A | s
: s
P /1
T 543
29 29
14 4
& F T R T T T L SN [ TR = T
ey ey Treasony s
site {THOLCA site {THOLCA
Condition V6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
BW-1000.000KHz VBW-0010KHz SWT:Auto | RBW1000.000KHz VBW.0010KHz SWTiAuto
Detector vak Detector : Peak
Av g. Project 90621001 Project +190621001
Mode 11 Mode 11

TEL : 408-904-3300
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samovias. FCC RADIO TEST REPORT

Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11b CHO6 2437MHz - R

CSE

Fundamental

-
143 /N‘ A
sl
\
au e o

Avg.

7l A e
457
543 ]
629
714
2420 2430, 2840, 2450, 2460, 270, 2480, 240, 2
Frequency (MHz)
Site : THOL-CA
Condition : AV6_BE ANT 7.62 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Project +190621001
Mode 1

e ;
37 i s
pa
ad
T L NN T T
.
sie —
Condition : PEAK_BE ANT 7.62 HORIZONTAL
RBWHI000 000Kz VBWA300D.000KHz SWTAuto
Detector : Peak
Peak project 190621001 Left blan
Mode 11
- [
~
143 \
W "

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR190621001B

evel (4Bm) Date: 08.05-2019 evel (aBm) Date: 08-05-2019
4 4
N 229
143 A 143
51 51
29 29
w d
ULMU hacts . bone
286 M T -28.5|
374 s 1
b ] . | oo e
51 =
03 543
29 29
7 14
60 74652005246 2465 47 275 75 AT 2475 48T 2485 2495205 2408 A 5 A 24T 350 o T T B HEBe e
Heavonc i) Heasoncy s
site \THoLCA site ’
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
REWAI000.000KHz VBW-3000.000KHz SWT:Auto RBWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector :Peak
Peak Project Project 190621001
Mode Mode 112
evel (dBm) Date: 08-05-2019. evel (dBm) Date: 08-05-2019
314 14
29 29
14.3| /\\ Sy 14.3|
51 51
29 29
4 . 4
209 20
204 4
74 vebe 74 -
457 SN Mt 1 1] 457 Ve
4 543 S| SO S
29 29
74 74
R TS TR s 550 N/ - 8
Freaencs i Teeaiency e
site \THoLCA site iTHoLCA
Condition V6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
BWH000.000K+Hz VBW:010KHz SWT:Auto RBWA1000.000KHz VBW-0010KHz SWT:Auto
Detector vak Detector : Peak
Av g. Project 90621001 Project +190621001
Mode 112 Mode 112

TEL : 408-904-3300
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samravis. FCC RADIO TEST REPORT Report No. : FR190621001B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge)

vt gomy o aa5.2019 evettavm) one 08052018
14 14
24 po— 24
13 13
51 51
29 29
nd d
y ) fea
24 204 |
1 . 11 iy 1
s 51
543 543
029 29
14 14
T . 0. 0. Taoo 7w o T a6 T 7ioe B0 Fe S
reaweny (W) Heasoncy s
site ‘THoLCA site ‘THoLCA
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWTAuto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
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WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

802.11ax HE20

CHO1 2412MHz

CHO06 2437MHz

Peak

Avg.

Date: 08.06.2019 ovel 48m)

714

1

2

4000 6000, 8000, 10000, 12000 14000,
Froquency (MHz)

)

: THOL-CA
:PEAK ANT 7.62 HORIZONTAL

+Peak
+190621001

16000, 18000,

20000, 22000 25000

Site

Mode

000

Condition
Detector
Project

4000 6000, 8000, 10000 12000 14000,
Froquancy (MHz)

: THOL-CA
:PEAK ANT 7.62 HORIZONTAL

+Peak
+190621001
117
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WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

CH11 2462MHz

Peak

Avg.

2

...... )

1-CA
+PEAK ANT 7.62 HORIZONTAL
k

+190621001

TEL : 408-904-3300

Report No. : FR190621001B

802.11ax HE20

76000, 16000, 20000, 22000,
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Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

802.11ax HE40

CHO3 2422MHz

CHO06 2437MHz

Peak

Avg.

ovel (d8m)

Date: 08.06.2019

1

000

Site
Condition
Detector
Project
Mode

4000 6000 8000, 10000, 12000 14000, 16000, 18000. 20000 22000, 2501

y (M)

: THOL-CA
:PEAK ANT 7.62 HORIZONTAL

+Peak

+190621001

119

ovel (d8m)

Date: 08.06.2019

7
2

Site
Condition
Detector
Project
Mode

000 4000,

5000. 8000, 10000, 12000 14000. 16000 18000 20000, 22000,

y (M)

: THOL-CA
:PEAK ANT 7.62 HORIZONTAL
+Peak

+190621001

20

25000
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WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

CHO09 2452MHz

Peak

Avg.

2

...... )

1-CA
+PEAK ANT 7.62 HORIZONTAL
k

+190621001

TEL : 408-904-3300

Report No. : FR190621001B
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76000, 16000, 20000, 22000,
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11ax HE20
3 LF -
7
Q P / ;Q;%EZ;I.SZ HORIZONTAL
Left blank
Peak

TEL : 408-904-3300
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Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11b CHO1 2412MHz

CSE

Fundamental

Date: 08.05.2019

vt ) e an05.2019 vl dom)
514 14
2 29
o o
- p
29 / 24
4 4
N - pen
284 2n4
;
ol . 74 - b
e P
4 a3
29 29
74 14
TR T o T T i L N R = T e
Froauency (e reaienc (e
site ‘THoLCA site ‘THoLCA
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
{RBW:I000.000KHz VBW:3000.000KHz SWTAuto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
betector < Pea betector  +Pea
Peak Project 190621001 Project 190621001
Mode 110 Mode 110
vt gomy o 08052019 vt aom) bae: 0805 2019
14 4
24 24
13 1
pi 5,
29 y 29
d 4
20 20
2 - 2n4 |
1 14 | g
P Py |
] <
s
24 29
14 714
o T 0 o ) oo 7w o T e Toe T 7o w7 S
Freatency iz reaiency ()
site ‘THoLCA site ‘THoLCA
Condition : AV6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
 RBWHI000.000KHz VW:0010KHz SWT:Auto  RBW-1000.000KHz VBW:0010KHz SWT:Auto
Detector :Peak Detector :Peak
Avg . Project 190621001 Project 190621001
Mode ‘10 Mode ‘10
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Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11b CHO6 2437MHz - L

CSE

Fundamental

vt tgom) oae 08052010 evettavm) one 08052018
4 4
29 229
1 1y
51 51
29 29
d 4
200 3 fea
2 84
1 - 11 L
e RTINS
s =
43 543
24 29
14 14
5o R . I DN T e oo a0 vaGe T, Ziw g oo 70w
Heasonc i) Heasoncy s
site i THo1.CA site ’
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
{REWH000.000KHz VBW:3000.000KHz SWT:Auto REWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Detector :Peak
Peak Project broject 190621001
Mode Mode 11
evel (dBm) Date: 08-05-2019. evel (dBm) Date: 08-05-2019
a4 a4
29 29
) | )
51 51
29 29
4 4
20 209
. 284
\M 14 i g
[ oS 1 S —
= S S -
29 29
14 4
& F T R T T T L SN [ TR = T
ey ey Treasony s
site {THOLCA site {THOLCA
Condition V6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
BW-1000.000KHz VBW-0010KHz SWT:Auto | RBW1000.000KHz VBW.0010KHz SWTiAuto
Detector vak Detector : Peak
Av g. Project 90621001 Project +190621001
Mode 11 Mode 11
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Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11b CHO6 2437MHz - R

CSE

Fundamental

Peak

14.3] /v\
A -
2.9 a
a4
|

420 2430, 2840, 2850, 26 210,

0.
Frequency (MHz)
: THOI-CA
+PEAK_BE ANT 7.62 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak
+190621001
11

Left blank

Avg.

ovel (d8m)

Date: 08.05.2019

314
22|
a3
57
29

g
i/
-

14
200

AVG BE

2420

Site
Condition

Detector
Project
Mode

2430, 2840, 2450, 2460, 270,
Frequency (MHz)
: THOL-CA
: AV6_BE ANT 7.62 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

:Peak
+190621001
1

2480,

240, 250

Left blank
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Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11b CH11 2462MHz

CSE

Fundamental

vt tgom) o 08052019 evettavm) one 08052018
14 14
2l 24
143 \\ 143
51 51
29 29
d 4
I sl N Teu]
AL
g “’MMM 2
1 i 1
et P Mmoo
51 ey 51
43 543
24 29
14 14
6 A 2465 46T 2460 AT 4TS 475 AT 070 00T 05 2005487 200 A TG T AT, 350 oo a0 To6 T 7ioe 7 s Fe S
Heavonc i) Heasoncy s
site ‘THoLCA site ’
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWTAuto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector :Peak
Peak Project broject 190621001
Mode Mode 112
evel (dBm) Date: 08-05-2019. evel (dBm) Date: 08-05-2019
14 14
29 24
143 Y . 143
51 51
29 24
4 4
N o
284 e 284
P P
— | ——
-54.3| =TT L e A E =
29 29
74 74
AT S AT TS . L N R~ = T e
reavoey iy Treasony s
site “THoLCA site “THoLCA
Condition V6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
5W-1000.000KHz VBW:0010KHz SWT:Auto | RBW-1000.000KHz VBW:0010KHz SWT:Auto
Detector vak Detector : Peak
Av g. Project 90621001 Project +190621001
Mode 112 Mode 112
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Report No. : FR190621001B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11g CHO1 2412MHz

CSE

Fundamental

vty oo 08052010 evettavm) one 08052018
4 4
29 . 229
1 1y
51 51
29 29
A 4
0. / 0. PEAK|
284 Vi 284 |
74 ; 11 b,
et 51
543 543
29 29
14 14
T . 0. 0. oo zws oo a0 vaGe T, Ziw g oo 7m0 3w
Frsaancy ) Hewency i
site i THo1.CA site iTHo1CA
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition : PEAK ANT 7.62 HORIZONTAL
{REWH000.000KHz VBW:3000.000KHz SWT:Auto W:1000.000KHz VBW:3000000KHZ SWTAuto
Detector :Peak Detector :Peak
Peak Project - 190621001 broject - 190621001
Mode 213 Mode 213
-evel (dBm) Date: 08-05-2019. evel (dBm) Date: 08-05-2019
a4 a4
29 29
1y _— )
51 [ 51
29 29
4 4
00 209
284 284
11 / 14 -
51| </ 51| \\
P 543
29 29
14 4
Y ey 75 ey Tioo 7z L SN [ TR = T
reasany W) Treasony s
Site : THO1-CA Site : THO1-CA
Condition : AV6_BE ANT 7.62 HORIZONTAL Condition V6 ANT 7.62 HORIZONTAL
| RBWH1000.000KHz VBW:1000KHZ SWTiAuto | RBW1000.000KHz VBW:1000KHz SWTiAuto
vetector betector
Avg. Project : 190621001 Project : 190621001
Mode 113 Mode 113
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Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11g CHO6 2437MHz - L

CSE

Fundamental

evel (4Bm) Date: 08.05-2019 evel (aBm) Date: 08-05-2019
4 4
29 229
1 1y
51 51
29 29
d 4 |
oy I N —— ) fea
2 84
45.7( 45, 4
43 543
24 29
14 14
5o R I I DN T e oo a0 vaGe T, Ziw g oo 70w
Heasonc i) Heasoncy s
site i THo1.CA site ’
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
{REWH000.000KHz VBW:3000.000KHz SWT:Auto REWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Detector :Peak
Peak Project broject - 190621001
Mode Mode 114
evel (dBm) Date: 08-05-2019. evel (dBm) Date: 08-05-2019
a4 a4
29 29
) )
51 51
29 29
4 4
20 200
/ \
\ 284
14 P
T 457 1‘
VR S - - ) —
29 29
14 4
& F T R T T T L SN [ TR = T
- Treasony s
site {THOLCA site {THOLCA
Condition V6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
BW-1000.000KHz VBW:LOOOKHz SWT:Auto | RBW1000.000KHz VBW:1000KHz SWTiAuto
Detector vak Detector : Peak
Av g. Project 90621001 Project +190621001
Mode 114 Mode 114
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Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11g CHO6 2437MHz - R

CSE

Fundamental

Peak

evel 9Bm)

Date: 08.05-2019

/W'M\

\

ey PEAK BE

site
Condition

Detector
Project
Mode

420 2430, 2840, 2850,

2460, 210, 2880, 249, 250
Frequency (MHz)

: THOI-CA

+PEAK_BE ANT 7.62 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak

+190621001

14

Left blank

Avg.

ovel (d8m)

Date: 08.05.2019

714

\ AVG_BE]|

T

2420

Site
Condition

Detector
Project
Mode

0. 270, 2480, 240, 250

2430, 2840, 2450, B
Frequency (MHz)

: THOL-CA
: AV6_BE ANT 7.62 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

:Peak
+190621001
‘14

Left blank
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ovtioom o 08052019 vt aom) oo 08052019
14 14
24 24
» J—WN,N\ =
51 51
29 29
d d
ohan e . pea
200 <
-28.6| o, 1 -28.6|
o = NN s Tl
St
P =
03 543
29 29
7 14
50 4652052462465 47 2475 75 AT 2475 48T 485 245 205 2458 A7 A5 A 24T 350 oo a0 To6 T 7ioe 7 s Fe S
Heauencs e eeaiency e
site ‘THoLCA site ’
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWTAuto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector :Peak
Peak Project Project 190621001
Mode Mode :15
evel (dBm) Date: 08-05-2019. evel (dBm) Date: 08-05-2019
14 14
2 24
o 13
s N s
29 \ 24
14 o 14l
200 200
204 284
74 L . 74 -
7] ~ e |
-54.3| T 54,3}
29 29
74 74
AT S AT TS s 550 L N R~ = T e
Freaencs i Teeaiency e
site \THoLCA site iTHoLCA
Condition V6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
BWH000.000K+Hz VBW:L00OKHz SWT:Auto | RBWH1000.000KHz VBW-1000KHz SWT:Auto
Detector vak Detector : Peak
Av g. Project 90621001 Project +190621001
Mode 115 Mode 115

TEL : 408-904-3300
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Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 CHO1 2412MHz

CSE

Fundamental

Date: 08.03.2019

vt ) vaean.03.2019 vl dom)
214 a4
29 29
1 )
51 51
29 29
4 4
N o fea
84 . 2n4
s p
543 a3
29 29
74 4
o . ey 7 ey ooz L SN (TR =
Froauency (e reaienc (e
site {THOL-CA site S THOLCA
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
| RBWI1000.000KHz VBW:3000.000KHz SWT:Auto | RBWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peal
Peak Project 190621001 Project . 190621001
Mode 116 Mode 116
evel (4Bm) Date: 08.03-2019 evel (aBm) Date: 08-03-2019
14 4
29 229
1y — 1y
51| // 51|
29 29
4 4
200 20
284 2n4
11 J 14 P
s P 51 N
s st} —
29 29
14 714
o w . 50, 0. oo zms oo a0 vaGe T,z g oo 70w
Freatency iz reaiency ()
site iTHOLCA site iTHOLCA
Condition + AV6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
| RBWH000.000KHz VBW-0.300KHz SWTAuto | RBWH1000.000kH? VBW-0.300KHz SWT:Auto
Detector :Peak Detector :Peak
Avg. Project 190621001 Project 190621001
Mode 16 Mode 16
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vt gomy oae 08052010 evettavm) one 08052018
4 4
220 it 220
1 1y
51 \ 51
29 29
A A 4
3 4 3 | bon
204 ,,w*"/ﬂ 204 [ \
. . |
s 45
43 543
24 29
14 14
T T ST ST T oo a0 vaGe T, Ziw g oo 70w
reaveney ) Heasoncy s
site i THo1.CA site ’
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition : PEAK ANT 7.62 HORIZONTAL
{REWH000.000KHz VBW:3000.000KHz SWT:Auto REWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project - 190621001 broject 190621001
Mode 217 Mode 217
evel (dBm) Date: 08-05-2019. evel (dBm) Date: 08-05-2019
a4 a4
29 29
) )
— .
29 29
4 4
20 200
284 A 284
/ | s
s o s T
B SIS Semem m ey B I Hs B B S A e
29 29
14 4
Y - ST s T L SN [ TR = T
reavoney ) Treasony s
site {THOLCA site {THOLCA
Condition : AV6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
| RBWH1000.000KHz VBW.0.300KHz SWT:Auto | RBW1000.000KHz VBW.0.300KHz SWT:Auto
Detector : Peak Detector : Peak
Av g. Project +190621001 Project +190621001
7 7

TEL : 408-904-3300
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Report No. : FR190621001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 CHO06 2437MHz - R

CSE

Fundamental

Peak

evel 9Bm)

Date: 08.05-2019

N
sy,

v

PEAK BE

e

420 2430, 2840, 2850,

site : THOI-CA
Condition +PEAK_BE ANT 7.62 HORIZONTAL

2460,
Frequency (MHz)

210, 2880, 2 250

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project +190621001
Mode 17

Left blank

Avg.

ovel (d8m)

Date: 08.05.2019

714

\‘ AVG_BE|

1

—

2420 2430, 2840, 2450,

Site : THOL-CA

Condition : AV6_BE ANT 7.62 HORIZONTAL

2460,
Frequency (MHz)

270, 2480, 240, 250

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Detector peak
Project +190621001
Mode 17

Left blank
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vt tgom) o 0832019 vt aom) oo 08032019
14 14
2290l 29|
51 51
29 29
nd d
200| “««.\«M PEAK_BE| 0. peaK]
285 i 28.5| |
: «. :
374 o, 374 - |
51 s S L2 45
43 543
24 29
14 14
60 74652005 24672465 47 247575 AT 2475 48T 2485 2495205 2408 A A5 A 24T 750 oo a0 To6 T 7ioe 7 s Fe S
Heavonc i) Heasoncy s
site ‘THoLCA site ’
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWTAuto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector +Peak
Peak Project broject - 190621001
Mode Mode 118
evel (dBm) Date: 08-03-2019. evel (dBm) Date: 08-03-2019
14 14
2 24
) )
51] o 51]
29 \ 24
4 4
20 20
284 284
74 . 74 -
457 \\; 457
——
4
29 29
74 74
AT S AT TS . L N R~ = T e
Freaencs i Teeaiency e
site “THoLCA site “THoLCA
Condition V6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
BW-1000.000KHz VBW:0.300kHz SWT:Auto | RBW-1000.000KHz VBW:0.300KHz SWT:Auto
Detector vak Detector : Peak
Avg . Project 90621001 Project +190621001
Mode 118 Mode 118

TEL : 408-904-3300
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE40 CHO3 2422MHz

vt g vaean.03.2019 - e 08.03.2019
514 14
2 29 .
A
o o
- p
29 24
4 4
N - pen
284 284 |
™ ]
P P
4 a3
29 29
74 14
TR T o T T i L N R = T e
Froauency (e reaienc (e
site ‘THoLCA site ‘THoLCA
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
{RBW:I000.000KHz VBW:3000.000KHz SWTAuto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector
Peak Project 190621001 Project . 190621001
Mode 119 Mode 119
evel (4Bm) Date: 08.03-2019 evel (aBm) Date: 08-03-2019
14 4
24 24
13 1 ;
57| i 57|
29 29
d 4
20 20
2 2n4
1 14 g
P ; Py |
54 54, Yo e B
24 29
14 714
o T 0 o ) oo 7w o T e Toe T 7ioe 7 B0 7 S
Freatency iz reaiency ()
site ‘THoLCA site ‘THoLCA
Condition : AV6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
| RBWHI000.000KHz VBW:0.300KHz SWT:Auto  RBW-1000.000KHz VBW:0.300K+z SWT:Auto
Detector :Peak Detector :Peak
Avg . Project 190621001 Project 190621001
Mode ‘19 Mode ‘19
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WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE40 CHO6 2437MHz - L

CSE

Fundamental

avtioomy o 0852019 vt aom) oo 08052019
14 14
24 24
i
13 13
51 51
29 29
nd d
y . pea
2 2 [
a4 et a4 / |
il
e =
43 543
24 29
14 14
T T ST ST TR o T e o6 T 7ioe 7 B0 Fe S
Heasency e eeaiency e
site ‘THoLCA site ’
Condition : PEAK_BE ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWTAuto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project - 190621001 broject - 190621001
Mode 120 Mode 120
evel (dBm) Date: 08-05-2019. evel (dBm) Date: 08-05-2019
14 14
2 24
o o
51| T 51|
29 24
4 4
20 20
284 284
k
P P
;
7L RN I m e -54.3| / \
29 29
74 74
T N N - X T T L N R~ = T e
rsquoney i Teeaiency e
site “THoLCA site “THoLCA
Condition : AV6_BE ANT 7.62 HORIZONTAL Condition : AV6 ANT 7.62 HORIZONTAL
| RBW-1000.000KHz VBW:0.300kHz SWT:Auto | RBW-1000.000KHz VBW:0.300KHz SWT:Auto
Detector : Peak Detector : Peak
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Peak

Mode 113 Mode 114

Avg.

TEL : 408-904-3300 Page Number : D1-95 of 101



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

CH11 2462MHz

Peak

Avg.

2

...... )

1-CA
+PEAK ANT 7.62 HORIZONTAL
k

+190621001

TEL : 408-904-3300

Report No. : FR190621001B

76000, 16000, 20000, 22000,

Left blank

Page Number : D1-96 of 101



soa FCC RADIO TEST REPORT Report No. : FR190621001B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz Harmonic

ANT 802.11ax HE20

4 CHO1 2412MHz CHO06 2437MHz

cctim - ot P
2
) )
.
1 2

Condition :PEAK ANT 7.62 HORIZONTAL Condition :PEAK ANT 7.62 HORIZONTAL
Peak

Mode 116 Mode 117

Avg.

TEL : 408-904-3300 Page Number : D1-97 of 101



SPORTON LAB.

FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

802.11ax HE20

CH11 2462MHz

Peak

Avg.

Date: 08.06.-2019

PEAK

2

4000 6000, 8000, 10000, 12000 14000 16000, 1000, 20000 22000. 2501
Frequency (MHz)

...... )

1-CA
+PEAK ANT 7.62 HORIZONTAL
k

+190621001

TEL : 408-904-3300

Report No. : FR190621001B

Left blank

Page Number : D1-98 of 101



samovias. FCC RADIO TEST REPORT

Report No. : FR190621001B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

802.11ax HE40

CHO3 2422MHz

CHO06 2437MHz

Peak

Avg.

ovel (d8m)

Date: 08.06.2019

1

000

Site
Condition
Detector
Project
Mode

4000 6000 8000, 10000, 12000 14000, 16000, 18000. 20000 22000, 2501

y (M)

: THOL-CA
:PEAK ANT 7.62 HORIZONTAL

+Peak

+190621001

119

ovel (d8m)

Date: 08.06.2019

1
2

Site
Condition
Detector
Project
Mode

000 4000,

5000. 8000, 10000, 12000 14000. 16000 18000 20000, 22000,

y (M)

: THOL-CA
:PEAK ANT 7.62 HORIZONTAL
+Peak

+190621001

20

25000

TEL : 408-904-3300

Page Number

: D1-99 of 101




FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

CHO09 2452MHz

Peak

Avg.

1

...... )

: THOI-CA
+PEAK ANT 7.62 HORIZONTAL
:Peak

+190621001

:21

TEL : 408-904-3300

Report No. : FR190621001B

802.11ax HE40

76000, 16000, 20000, 22000,

Left blank

Page Number : D1-100 of 101



Report No. : FR190621001B

FCC RADIO TEST REPORT

WIFI

ANT

QP/
Peak

TEL : 408-904-3300

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

2.4GHz 2400~2483.5MHz
802.11ax HE20

Left blank

Page Number : D1-101 of 101



samonias. FCC RADIO TEST REPORT

Report No. : FR190621001B
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